Ref: - DP)/KSHIP-IVAEP-9A/15-16/ 1§ _ Date: 22/09/2015

To,
The Principal,

B.V.B. Collage of Engineering & Technology,
Hubli,

Dist: Belgaum,

Karnataka.

Subject - Regarding test of soil (Murrum) samples of $.No.-263 (Manikatti Village)
Reference -“Up gradation of the road from Saundatti to Ramdurga (Including Mullughat
Realignment) (Km.0+000 to Km.38+465) in link 21C and Ramdurg to Halgatti Junction,
Ramdurg (Km.0+000 to Km.3+600) in link 21D in the state of Karnataka.

Contract No PIU: KSHIP-1I/ADB/NCB/AEP-9A, Dated: 27/05/2015

Sir,

With reference to the above cited subject, we submitting soii samples for test as per relevant
I5 & MORT&H standards. Please carryout below listed test 0.1 samples and submit test results
earliest to below mention address.
List of tests: - 1) FS.I. 2) LL, PL & P.I. 3) Modified proctor test 4) Grain size analysis 5) @6 Hrs.
soaked C.B.R.

Adress:- D.P. Jain & Co. Infra. Pvt. Ltd.
C/O Shivanand Vitthal Totagi, Prakash Society Near Vishwabharati Govt. L.T.L,
Belgavi Road, Po: Turanur, Tehsil: Ramdurga Dist.- Delgavi Pin- 591123

(Mobile- 7022976790) -
—

Thanking You,

Yours Sincerely, . e so0

For D.P Jain & Co. Infrastructure Pvt. Ltd, ,—Z/’() Ne 7(

)\ A7
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Project Manager

feto— The Revdond Bropnsen SMEC Tndia pvl. Lid. Ramdurga,

U/6, HIMALAYA ACCORD APARTMENT, OPP. LAW COLLEGE, AMRAVATI ROAD, NAGPUR - 10. TEL.: 91-712-2535357 FAX : 0712-2560839
E-mail : dpjain.company@dpjaingroup.com  dpjainco@yahoo.com website : www.dpjaingroup.com CIN : U45200MH2004PTC 150149
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Ref: BVB/Civil/ CCR/383 Dated: 06-10-2015

To, -
D.P. JAIN & CO. INFRASTRUCT! IRE PVT. LTD.

Sir,

Sub: Testing of Soil.

Ref: Your letter No. DPJ/KSHIP-II/AEP-9A/15-16/18. Dated: 22-09-2015.

*Project: Up gradation of the road from Saundatti to Ramdurga (Including Mullughat Realignment)
(Km. 0+000 to Km. 38+465) in link 21C and Ramdurg to Halgatti Junction, Ramdurg (Km. 0+000 to
Km. 600) in link 21D in the state of Karntaka., Samples of S.No.-263 (Manikatti Village).

With reference to the above following is the test result of Soil Samples supplied by you to
our laboratory.

~SL.No. | Test parameter Results

*Sample-1 *Sample-2

—_

“ Compaction Test.

|
|
[ (Modified Proctor Test) | “
| i) Maximum dry density, g/cc 2.03 \ 2.05 1
' ii)Optimum Moisture Content.% | 11.50 9.25 \
Atterberg’s Limits 7 T ”H"\
i) Liquid Limit W, % 36.50 \ 29.00 \
2 ii) Plastic Limit Wp, % 2437 ‘\ 20.98
iii) Plasticity Index Ip, % 1243 ‘ 8.02
Sieve Analysis ' -
3 i) Gravel, % 57.90 45.50
i) Sand. % 24.20 35.40
i) Silt& Clay. % 17.90 15.10
4| Free Swell Index, %o | 25.00 ' 20.00
5 | Soaked CBR in %. 11.00 | 10.50 )

*As furnished by the client.
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Dr. NS Quadri Dr. S.S *Quadr $
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Staff in charge H.O.D, Dept Civil Engg V,Principnl
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K L F Sesmtys
B.V. BHOOMARADD! COLLEGE OF ENGINEFRING & TECHNOLOGY,
HURLI-SAD 031

DEPARTMENT OF CIVIL ENGINEERING

¥

Wi At v ’
U VTR Nt

23 CONSULTANCY CFLI
Service Tax (ode No. AAATR2844NSTONY Phone  ORYA J17R12), Fan  ORY6 2174985
RECLIPI]
No IR 8 Date ,_'///f’/(/j'“
Received from M/s 1) . Q& 1) (i P Yo 3 P!
the sum of Rupees . s X b1 @ QL. o Mo | N TER™,
se s bovy \"‘( by
(ash/ Cheque/ DD
Testing of ! Testing of Soil l Rs.

7 (oarse Aqgq. fﬂ SBC 7 Structural Design

7 Fine Aqq. | erbergs Limit | O Feasibility & e

7 Ballast 7 (& ¢ Values Stability reports i

7 Road metal & MDD 7 Con. Mix-design \

7 (ement R value 3 Third party

1 Bricks ve analysis inspection

7 Tiles | 3 Specific Gravity 7 Other Services

7 Cubes, | 7 Classification

71 Biocks 7 Swelling Pressure

7 Pavers A7 Free Swelling Index

7 Steel, 7 Permeability

71 Stoneware Pipe 7 Plate load test

7 Water (drinking) | 77 SPT test

7 Water (Construction)| 3 Consolidation test

7 Unconfined
Compression test
7 Triaxial Shear test \
o TOTAL Rs. J 54 ce T D
Sennce Tax @ || ¢ [ "V AC
GRAND TOTAL Rs. (52 A0 e

$ S0
Receiver’s {121&



Engineering Solutions

Where techinology takes shape

Engineers 8 Contractors

E-mall ; es.bng2011@gmail.com
englneerlngsolutionsZOl1@rediffmaii.com
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Bangalore Office : No.
Hubli Office : No.28, 1st Fioor, 1

06, Udaykumar Building, Near Railway Crossing,
<t Gate, Apoorva Nagar, Near Silver Town Cross,

Munekotala Marthahalli, Bangalore-560 037.
OFf Gokul Road, Hubli-580030. Ph No.0836-2236017



Ref: BVB/Civil/CCR/319 Date: 03-09-2015
To.

Engineering Solutions
Engineers & Contractors,
Hubli.

Sir.

Sub: Non Destructive Testing (Rebound Hammer Test)
Ref: Your letter No. Nil. Dated: 25-08-2015.

*Site: Galaxy Mall, J.P. Nagar, Hubli.

Rebound Hammer (RBH) Test was conducted on Slab as indicated by client
on 25-08-2015 Average Compressive Strength based on RBH number is shown below.

\r Slab No. | Average RBH Compressive
Strength N/mm’
1 33.27 31.40
2 32.88 31.10
Note:
I. RBH test is an approximate and indicative test. For exact strength, conerete core test can be conducted.
*As furnished by the client. . ,ﬂ_’) —
/ /< P 4 ’\’61\.*-/\’
Salloe Vas At
( +
Dr. M.V. Chitawadagi Dr. S.S. Quadri ) ~
Staff in charge Head, of civil engineering (’ ~ Principal

—~



K. L. E. Society's
® 8.V, BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,
HUBLI-580 031.

DEPARTMENT OF CIVIL ENGINEERING

CONSULTANCY CELL
Sefwce Tax Code No. AAATK2644NST001 Phone : 0836-2378222, Fax : 0836-2374985

. —GREATING VALUE
LEVERAGING. KNOWLEDGE

B
i

i RECEIPT -y

No. - 93 1 0 o ) Datf T‘:_““'_f' /

Rece';veq \frPT M/s.{. ~ i {:/ y ,77( (T“”_—_

the;umoz\REpw ‘ ¥ L (‘, '.,\_ , ARERE®
LS .

(ash/ Cheque/ DD

Testing of i Testing of Soil | Rs.

7 (oarse Agq. ’ 7 SBC 7 Structural Design |

7 Fine Aggq. ‘ 7 Atterbergs Limit | O Feasibility &

7 Ballast & ¢ Values Stability reports

7 Road metal 19 OMC & MDD 3 Con. Mix-design

7 (ement '3 (BR value 7 Third party

7 Bricks ‘l Sieve analysis inspection

7 Tiles . 7 Specific Gravity | 77 Other Services

3 Cubes, ' 7 (lassification AT 200C ¢

71 Blocks 7 Swelling Pressure | '

1 Pavers ' 7 Free Swelling Index | |

7 Steel, 7 Permeability | |

7 Stoneware Pipe l 71 Plate load test | -

7 Water (drinking) | 7 SPT test |

7 Water (Construction)l 7 Consolidation test '

| 7 Unconfined

- Compression test

! 7 Triaxial Shear test

Sennce Tax @

TOTAL Rs.

i

S—

- ——— e

!

GRAND TOTAL Rs.

l;éfe(vprk Sigaature
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‘ STUP Consultants Pvt Ltd.

Kadabagalti Cross, Alnavar, Dharwad, Dist.Karnataka

t Brick
-71/P3/ Cement Bricks /Aug/13 Date: 20.08.2015

The principal,
gvB College of Engg & Tech,

Hubli-Karnataka.

Respected Sir.s

sub:  Construction of Roadbed, major and minor bridges and track linking excluding
§upply of rails, sleepers and thick web switches) S&T, General Electrical Works
in connection with doubling between Kambarganvi (including) to Londa
(including) - Km 514.270 to Km 559.450 Londa to Tinaighat Km 0.00 to Km
13.200 on Hubli Division of South Western Railway in Dharwad. Belgaum and
Karwar District in Karnataka State, India — Testing of Cement Concrete
Bricks/Blocks -reg.

-

15
e hereby sending 20° Nos of
ur college.

E 3 A 4

In connection with the above subject, we ar
Cement Concrete Bricks/Blocks for conducting below mentioned tests at yo

Block Density -

Compressive Strength at 28 days J

Water Absorption I
Drying Shrinkage

Moisture Movement

S
<4
the above mentioned tests as per 1S-2185

$o. we kindly request you to conduct
«t. The cost of the test will be borne by

Part-1 and provide the test reports as earlie
GVR-GEW(JV) as per agreement.

Thanking you.
The attested signature of authorized person given below

WA

RE/PMC/LWR Attested Signature
RE/PMC/R 2/
3 J"}v '
Rep M/s GVR-GEW (JV)
M XSS /
AR
I

Copy: 1. CPM/RVNL/SBC for kind information.
2. GM/P/RVNL/UBL for kind information.




Ref: BVB/Civil/CCR/3 18 Dated: 03-09-2015
To.

STUP Consultants Pvt. Ltd.
Alnavar, Dharwad.

Sir.

Sub: Testing of' C C Blocks.

Ref: Your letter No. HPT-TGT/P3/Cement Bricks/Aug/15. Dated: 20-08-2015.

*Name of the work: Construction of Roadbed, Major and Minor Bridges and Track Linking excluding
supply of Rails, Sleeper and Thick Web Switches) S&T, General Electrical Works in Connection with
Doubling Between Kambarganvi (including) to Londa (including) -Km 514.270 to Km 559.450 Londa to
Tinaighat Km 0.00 to Km 13.200 on Hubli Division of South Western Railway in Dharwad, Belgaum and
Karwar District in Karnataka State, India.

With reference to the above the following are the test results of CC Blocks supplied by you to our
laboratory.

1. Blocks, Size: 400 X 200 X 150mm.

SI. | Identification Water Density, Compressive Average Value
No. Absorption, % | Kg/m’ Strength, N/mm” N/mm’

1 Nil. 5.09 8055 @ 478

2 -do- 5.01 2243 453 : 431 |

3 -do- 448 | 2047 | 367 {

4 -do- . 492 | 218 | 3.92 |

5 -do- 471 2175 416 457

6 -do- 53 211 | 564

7 -do- | 495 20025 | 423

8 -do- | 5.8 2133 450 4.36

9 do- 4.97 | 2080 | 43

10 do- | 527 2136 41

1 do- | 515 2104 | 459 4.29
12 | do- | 505 2087 | 417 | -
13 [ o [ 460 | 2082 | 466
14 do- 4.70 2085 | 447 4.45

15 -do- 481 2095 | 4.23

*As furnished by the client.

#r i -

.
oo~
L.R. Basavaraj . S. Quadri =

Staff in charge H.0.D. Dept Civil Engg N m/}’rincipal
&
ﬁg/bxé\'\mkp o
Q()C\ Y),\S—CK Lg’



I Qasiae v
&) 8.V, BHOOMARADD! COLLEGE OF [NCINE Rk b THONOLOCH
HMURBILL&AO O

l‘ll‘\ll!'\‘ll'\l()l(l‘ll ENGINFERING
CONSINTANCY (CFIL

Service Tax Code N ARRTHZ6AANL TN Phone ORYE JVIA))) Eay ARG IREL 1
RECLIP]
No.. a0l Dyt
Received from My | '
|
the sum of Rupees . g
e Bl HiVig] —
(ash/ Cheque/ DD__
Testing of Testing of Soil | As.
| { J
7 Coarse Agq. 7 SBC 7 Structural Design
3 Fine Agq. 7 Atterbergs Limit | 7 Feasibility & | r
7 Ballast 7 (& ¢ Values Stability reports |
7 Road metal 71 OMC & MDD 7 Con. Mix-design / X
3 (ement 7 (BR value 7 Third party
7 Bricks 7 Sieve analysis inspection
7 Tiles 7 Spedific Gravity | 71 Other Services
7 Cubes, 7 (assification
3 Blocks 3 Swelling Pressure |
¢ 7 Pavers “l Free Swelling Index j
=3 Stee, T Permeability
7 Stoneware Pipe 7 Plate load test
7 Water (drinking) 7 SPT test ;
7 Water (Construction)i 7 Consolidation test ,‘
! 7 Unconfined ,
. Compression test -'
; 7 Triaxial Shear test
TOTALRs. - © o O
ServiceTax @ | |
GRAND TOTAL Rs.

e e et o - — i — e

AT

Receivet’ Signature



% R FHR GOVERNMENT OF INDIA

) Qe arfdverc & el CENTRAL PUBLIC WORKS DEPARTTAEN!

{ Sy as - fovaon OFFICE OF THE EXECUTIVE ENGIFIEER '

’ HUBLI CENTRAL DIVISION, -

aeh A Rdvara, g au 88 b qr,

"Shivasheel FEOYCATH BTG “SHIVASHEEL” MULTIPLEX COMPLEZ,

Opposite to NEW BUS STAND, GOKUL ROAL

TG B, @ 580 030 (el
§ WA UBLES80030, (KARNATAKA STATE)
Ph 0836 - 2232009 e-mail : cpwd 144002 @yahoo.co.n FAL G450
) 23(34)(2) / EE/HCD / 2015/ M'&D Date US 7/t
(%

To,

,_/ﬂ‘.e Principal,

BVB, College of Engineering & Technology

HUBLL.
Sii,
Subject  : C/o Additional 0.25 Unit Dormitory for Boys at JNV, Kulgeri Bapgalkot
including water supply, sanitary and internal electrical installstior
Agency  : Shri.N.S. Gangurde Agmt. No. @ 05/SE/HCD 201«

$ok Kk K

Water sample collected at site is sent here with for testing. It is regue U | to coidict

necessary test as per S 3’70&5 and submit the test report along with bill in duplicete thr paymiert.
Gl veso
Yours faithfull.
Encl : Water Sample. \(- K\rg.l»\w&,
~~P 0dL_
(&)\A.’$ Q)L
con — ASSISTANT ENGINEL )
= HCD, CPWD, HUBL

-

Copy to -
1 Shri. N. S. Gangurde, Contractor, wit

for testing.
Shri. P.P. Subramani, Junior Engine

h a request to handover the samples to the laboratory

er - in charge for information and necessdiy actio

A ASSISTANT FNG A
A=
1700 L
LS :

23/eS/e



Ref: BVB/Civil/CCR/315 Date: 03-09-2015

To.

ASSISTANT ENGINEER (P)
HCD. CPWD. HUBLI

Sir.
Sub: Testing of Water
Ref: Your letter No. 23(34)(2)/EE/HCD/2015/1430. Dated: 18-08-2015.

*Name of the work: C/o. Additional 0.25 Unit Dormitory for Boys at NV, Kulgeri, Bagalkot including
water supply. sanitary and internal electrical installations.

With reference to the above following are the test results of Water samples sent by you to our
Laboratory.

1. Water. (Construction Purpose).

SI. No Results Permissible limits
| Parameter IS:456:2000. |
1| pH Value 7.20 6.0 10 8.0 |
2 | Alkalinity, mg/I 85 250
3 | Acidity, mg/l TR 50
4 Chlorides, mg/] 10T 2000forpCC
S— | 3000 forRCC |
5 | Sulphate, mg/I 15 400
6 | Suspended Solids, mg/l | 80 2000
7 | Organic solids, mé/_l ] 10 7 200
8 | Inorganic Soli&éj?g/i T 290 ! : 3000

*As furnished by the client.

Ly Ry o

Dr. MLR. Patil. Dr. 8.8, Quadri L
Staff in charge H.O.D. Dept Civil Engg "{ Principal




AR Secmty

K. L. E. Society's

® B.V. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,
HUBLI-580 031,

DEPARTMENT OF CIVIL ENGINEERING

CREATING VALUE
LEVERAGNG

S

]

( CONSULTANCY CELL
ervice Tix Code No. AAATK2644NST001

Phone : 0836-2378222, Fax : 0836-2374985
S RECEIPT
f‘,ﬂ()l aPYayy
No..__ * Date: [ " /.7y /7
Received fomM/s.:__ ., A0 / BEPSVIE A o
Coadocegher _1 I’ L,
the sum of Rupees :  SELW AN W Py ka . o3 b Fa N o
L*axnu; PR~V I S il Lo o by
Cash/ Cheque/ DD 7 |
Testing of Testing of Soil | Rs.
7 Coarse Agg. 3 SBC 3 Structural Design
73 Fine Agg. 7 Atterbergs Limit | 7 Feasibility & .00 ] -
7 Ballast 7 (& ¢ Values Stability reports '
3 Road metal 77 OMC & MDD 77 Con. Mix-design t
7 (ement O (BR value 3 Third party ;
71 Bricks 7 Sieve analysis inspection ’
7 Tiles | 7 Speific Gravity |7 Other Services ,"
7 Cubes, | 7 Classification !
7 Blocks - Swelling Pressure '
7 Pavers 7 Free Swelling Index
7 Steel, 7 Permeability
7 Stoneware Pipe 7 Plate load test
7 Water (drinking) | 77 SPT test |
L’/_]_Mta.ter (Construction), 7 Consolidation test i
7 Unconfined |
Compression test |
7 Triaxial Shear test \
TOTALRs. .
Service Tax @ !
GRAND TOTAL R's (. C 7 ¢

S ot W W SRS S

Receiver’s Signature

-
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o SAPL/HDBRTS/2014- 15/228

Bate, - 17/08/2015,

ASSOCIATES (P)LTD

To

The HOD

Civil Engineering Department
BVB College of Engineering And
Technology Hubli 580031

Subject — Request for shuttering formwork design for slab at HDBRTS Dharwad depot-package-08.

With reference to the above cited subject, we are constructing HDBRTS Dharwad depot now we arc

'}ying shuttering work for 6mtr height slab, we need shultering design for the same.

,e will make the payment as per your invoices;

blease mention the following details in the report.

Implementation of Bus Rapid Transit System (BRTS) in Hubli-Dharwar

1) Project name.-
2) Client .- Deputy General Managcr(lnfrasu*ucturc)
Hubli Dharwad BRTS Colt.
1¥ Floor S F C Building
P.B.Road Rayapur
Dharwad 580009
3) Contractor: - Shrechari associates (P) ltd, Aurangabad.

Kindly issuc the test report at the carliest.

Yours faithfully,

For }hrcehar'

ssociates (P) Lid

dan: i Y I I - I
'l'mdShlt‘Q, 6‘. Shre a !3.!’](, Raw Naga ¥ GOkUl Road, HUbIl 580030 E llla”'S'ipl b tS@ mail



Ref: BVB/Civil/CCR/308 Date: 21-08-2015

To.

Deputy General Manager (Infrastructure)
HuBli Dharwad BRTS Colt.

1¥ Floor S F C Building P.B. Road Rayapur,
Dharwad-580009.

' Sir,

Sub: Report on Safety of Formwork and Shuttering.
Ref: Your letter No.: SAPL/HDBRTS/2014-15/228. Dated: 17-08-2015.

With reference to the above subject and reference, please find enclosed here with the

Report on Safety of Formwork and Shuttering at HD BRTS Dharwad Depot.

' Thanking you

/@ Mskin e
\\\ Y\ Principal
Wy R

Encl
1. Report on Safety of Formwork and Shuttering at HD BRTS Dharwad Depot.



Lt K. L. E. Society's

2 " 5.V BHODNARADDI COLLEGEOF ENGINEERING & TECHNOLOG,

o — HUBLI-580 031.
LEVERAGING MNOWLEDGE L--—_"

2 - DEPARTMENT OF CIVIL ENGINEERING

' CONSULTANCY CELL
Service Tax Code No. AAATK2644NST001 Phone : 0836-2378222, Fax : 0836-2374985

RECEIPT e -
No..- Q2.3 3 , A, Date: 1T <
¢ 3 ) I Y ¢ S OCrciC4(p) L4
Received f_rorp IM(S. s 743 *1 73 byl f__ / J .
] C ! LA __‘ L (' (- f >’ | -
Fhcc etz s’ Teo Tl of

the sum of Rupees ., —_— ey e e =
R .\‘i foll ¢

b

1 4 —e A |

Cash/ Cheque/ DD
Testing of | Testing of Soil ! Rs.
7 Coarse Agg. 7 SBC A Structural Design
7 Fine Agg. 7 Atterbergs Limit | Feasibility & )
7 Ballast 7 (& ¢ Values | Stability reports ‘HeCO < AL
7 Road metal '3 OMC & MDD |7 Con. Mix-design |
3 (ement ' (BR value 7 Third party
7 Bricks 7 Sieve analysis | inspection
7 Tiles 3 Specific Gravity | 7 Other Services
3 Cubes, -7 (lassification
1 Blocks ' 7 Swelling Pressure
1 Pavers ' Free Swelling Index |
7 Steel, ' 7 Permeability
1 Stoneware Pipe ' 7 Plate load test
3 Water (drinking) | 77 SPT test
7 Water (Construction]|| 7 Consolidation test |
| 7 Unconfined
i Compression test |
7 Triaxial Shear test |

e TOTAL Rs..
~ seniceTax @/

GRAND TOTAL Rs. =i =

Receiver’s Signature

mm—
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F U Xomg
Office of the Assistant Executive Engineer »
Rural Drinking Water & Sanitation,Sub-Division TRALE RO AT B wgpohoddds
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To QF08: 2 © 42016

The Principal,
B.V.Bhoomraddi College of Engineering &
Technology
H.0.D. Dept. Civil Engg,
HUBBALLI,
SRR,
80 d@Rred Begs Permeability  moe snaos w0,
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Ref: BVB/Civil/CCR/194

To,

Assistant Executive Engineer

Rural Drinking Water & Sanitation, th-l)ivisinn.

Anniger Road Navalgund-582 208,

Sir,

Sub: Testing of Soil

Ref Your letter No. AEED/RD

*Site: New Lake at Shirkol Village, Navalgung Talukg
With reference to the above follow

Shirkol Village, Navalgund Taluka.

WS/SI)NVI/SQ()I()- 17/91,

Dated: 26-07-2016

Dated: 20-06-2016.

ME 18 the test regylyy of soil sample collected from your site at

L No. [ Test parameter 1 Remic —
_ ) ‘ | Sample-1 | Saniplc-z B Sia_ni[r)ﬁ:jﬁ‘h 7§aiiﬁlfe-z ]
| [nsitu Density R T \
1 | Bulk Density (g/cc) 1.71 1.68 1
| ;) Dry Density (g/ce) 1.34 1.30 1 3% ‘ i gg ‘
|  Shear Test. ] ' | ' l
2 | 1)*C value in kg/cm? 0.152 0.152 0152 | 0.152 |
| j 2) ‘¢’ value in Degree. 18 17 17 18 *\
] I e N A N T
( | Permeability, K-cm/sec 2.156 X107 | 1.064 X107 | 9.05X10® 6.79X 10°® |
| - ]
' Atterberg’s Limits

1) Liquid Limit W, % 95.00

4 i1) Plastic Limit Wy, 9 53.50
iii) Shrinkage Limit W, ¢ 6.00
iv) Plasticity Index Ip, % 41.50

*As furnished by the client

Dr. S.S. Qfiadri

Head of Civil Engineering

Dr. S.S. Buadri
Staff in Charge

A

/@’O)\& e Loe——
wrincipal



K. L E Society's

B V. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY
e HUBLI-560 031,

mnmmm

DEPARTMENT OF CIVIL ENGINEERING =
Yy CONSULTANCY CELL
o Setvice Tax Code No. AAATK2644NST001 Phone : 0836 2378222, Fax : 0836-2374985
o RECEIPT
" ] 000,

VUL Date . .{F/(l[/é
Recewedfrom M/s. : ‘)r}‘“(ﬂ,, {/{) Pe

43‘“'-6 R R e S-/«,,w,#é(xf I
sum of Rupees

Leen —Harectirrrod—Hid
_ ~~ewh-‘~m — b

Cash/ Cheque/ DD
Testing of Testing of Soil Rs.
7 Coarse Aqq. 3 SBC 3 Structural Design ,
7 Fine Agg. i O Atterbergs Limit |0 Feasibility & ——
" ot
7 Ballast 0 (& ¢ Values Stability reports TEYl-eC
3 Road metal 3 OMC & MDD 3 Con. Mix-design
3 (ement O (BR value 3 Third party
7 Bricks 3 Sieve analysis inspection
7 Tiles 7 Specific Gravity | O Other Services
7 (ubes, 3 (lassification
3 Blocks O Swelling Pressure
7 Pavers 2 Free Swelling Index
7 Steel, [ 2 Lemeability
3 Stoneware Pipe 3 Plate load test
7 Water (drinking) 7 SPT test
7 Water (Construction)| 7 Consolidation test
3 Unconfined
Compression test
7 Triaxial Shear test
Sem'(eTax@“ I' !!{,9*“‘,}
RAND TOTAC Rs. ' )
€ Ligiding g 7 ‘—-,2"&!"(;\
§5C0 <¢
Receiver’s Signature

m&.( (L



N 1SO 9ons o UCtures Ltd.
#1099 / 2008

ng | Wty

288 Mayr .
Tel  Ono A o T g

.““&4 { f‘/ ‘ . a L
A — LN ] 1244 723 8 .
Ret tMLm\opm/lwss_m_ 1659 m 483002 | meigrou o

lo,

I'he Head Of the [ {
Civil Engine
BV Bhoomarad
(TR ‘|(1”--“ .
Hublj ovege of NEineering
Sub URStruction of Ry Cim
bridge, Proy iding
Construction of |
Pump House.

WIlmey

| e
l““ll}.‘

& | &¢ \‘n,.m;,\

“t‘(. well, ( Oinecting Mais wk w
and ")\ll]_ﬁ ol 610 mm dia M8 R aw
lvl“’l litre CApACiny R((

\
Proy iding and )4, ing
feeder mains (pant-1- ite

m Pump house, o0

¥ and pure water

Fising mams,

Shalt type OMTs (4 Nog Pure Water Sumg

o ’\(w‘lu.”) 610 mm d y M

S and 300 mm, 2%0mm dia I
m rate) and desip

NINg. construeting testing,

monthe of 10 | \ ol
l 10 M1 in 20 hours ¢ apacity water (reatment plamt (part

A | ommissioning. Trail
ang '”’“N\'W{\l\\\ for I.\ s 9. a1l ry

lump « ) )
ump sum) under mprovements 1o water \“l‘l‘i\ scheme to ""N”I eity ren

Respected Sir,

With reference to the above cited Subject, we are here with Sub

mitting the Samples of Cy
mould for conducting te

st for our koppal project under KUWS & DB Ball

ary. The detail: as

under. .
. No of . .
:lo Date of costing Location | Cube (.,rade'or Age in
el L | moulds concrete days
06- June-2016 | NGO Colony OHT Raft [ 03 T M2 7days
I concrete :
2 07-June-2016 | NGO Colony OHT Raft 03 M-25 | 7days
concrete
08- June-2016 | NGO Colony OHT 1% ring beam 03 | M25 | 7days
concrete | |
4 09-June-2016 | NGO Colony OHT 2nd ring 03 | M25 " Tdars
beam concrete |

Eindly conduct the test and issue the report in the name &i@

\b
THE ASST. EXECUTIVE ENGINEER, of 4 fé’ 40\\6\
KUWS&DB, Sub Division  \ O &)5

Koppal. ‘ \“7 = \" Q&

RNV v
Thanking you Y \D\\K}I\ /(\\/x /\/("&

o i VAL
Yours Faithfylly, ¢ S} &
. . R 4
Am AR &
/g \ \
1 ;/./". 125 g
For F\f1egﬂ/wﬁngmeenng & Infrastructures Ltd, \G% QQ O (]7

i i - 500 037 A.P., INDIA
Registered Office : S-2, Technocrat Industrial Estate, Balanagar, Hyderabad .
’ Tel. : +#91-41-44336700, 23077041 Fax : +91-40-44336800, 23077502
E-mail - info@meilin Visit us : www.meil.in



Ref: BVB/Civil/CCR/188 Date: 22-06-2016
To,

Assistant Executive Engineer

KUWS & DB. Sub Division,

Koppal.

Sir.

Sub: Testing of Cubes.

Ref: Your letter No. MEII/Koppal/IWSS-no: 16-17/151. Dated: 17-06-2016. '
*Name of the work: Construction of RCC intak well, Connection Main, jack well cum Pump house, foot bridge.

Providing and laying of 610mm dia MS Raw water and pure water rising mains, Construction of 15 lakh litre capacity
RCC shaft type OHTSs (4 Nos), Pure water Sump, Pump House, Providing and laying of 660mm, 610mm dia MS and
300mm, 250mm dia DI feeder mains (part-I-item rate) and designing, construction, testing, commissioning, Trail run
and maintenance for 12 months of 10ML in 20 hours capacity water treatment plant (part-Il-lump sum) under

improvements to water supply scheme to koppal city.

With reference to the above the following are the test results of C.C Cubes supplied by you to our laboratory.
1. Size 150 X 150 X 150mm. *Mix: M25. Location: NGO Colony OHT Raft Concrete.

S Identification *Date of Date of Compressive Average \Calue
No Casting Testing Strength, N/mm® N/mm?

| Nil. 06-06-16 22-06-16 24.54

2 -do- -do- -do- 25.37 25.20

3 -do- -do- -do- 25.70

Note: 1) Test is conducted as per IS: 516-1978 (With the existing laboratory condition)

2. Size 150 X 150 X 150mm. *Mix: M25. Location: NGO Colony OHT Raft Concrete.
Sl Identification *Date of Date of Compressive Average Value
No Casting Testing Strength, A[\_J/mm: N/mm’
| Nil. 07-06-16 22-06-16 2437 ]
2 -do- -do- ~do- | 2469 24.70 QJM
3 -do- -do- _-do- . 2504 | ] W’
Note: 1) Test is conducted as per IS: 516-1978 (With the existing laboratory condition) v/

. 3. Size 150 X 150 X 150mm. *Mix: M25. Location: NGO Colony OHT 1" ring beam Concrete.

Average Value

S, Identification *Date of Date of Compressive \ s,
No Casting Testing | Stength, Nmm® | N/mm* | o0 Vi
| Nil. 08-06-16 22-06-16 | 2377 O“p Dby
- 2 -do- -dO'i__ B _'q,o.'ﬁ;,_ —_ — 7247807 . 24.47 \7 &;}
3 do- o do- w9l | A

Note: 1) Test is conducted as per IS: 516-1978 (With the existing laBora[ory condition)

4. Size 150 X 150 X 150mm. *Mix: M25. Location: NGO Colony OHT 2" ring beam Concrete.

rS]. Identification *Date of Date of Compressi;e | Average Value
No Casting Testing Strength, N/mm’ N/mm’
[ Nil. 09-06-16 22-06-16 | 2543 j ]
2 -do- -do- -do- | 25.02 * 24.88
3 -do- -do- | sdo- | 2420

Note: 1) Test is conducted as per IS: 516-1978 (With the existing laboratory condition)

%ﬂf//

Dr. S. S. Quadri
}j.O.D. Dept Civil Engg

&

'Ast}r;i&d by the client.

Prema Malali
Staff in charge

DM

' A Principal



K. L. E. Society's

® B.V. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,
e HUBLI-580 031.

LEVERAGING KNOWLEDGE

DEPARTMENT OF CIVIL ENGINEERING [
CONSULTANCY CELL
Service Tax Code No. AAATK2644NST001 Phone : 0836-2378222, Fax : 0836-2374985
RECEIPT Loty
N°':_-- 9944 mlc Mecd e (e e ,‘,'.'7 Tk
b o T PeeeTeve
——————— 31 e Ty Ce Atk J
the sum of Rupees e SRR e .
L \ "l’ ‘-\ M ¥ 7 (}/’TZ (; - / /,.r(,(/f f/j( by
Cash/ Cheque/ DD~/ L Slate BetSef 15dig 0
Testing of Testing of Soil | g, 100VPC
2 Coarse Aqgg. 0 SBC 7 Structural Design | .
7 Fine Agg. O Atterbergs Limit | 7 Feasibility & | |
7 Ballast 2 & ¢ Values Stability reports -!
3 Road metal o OMC & MDD 3 Con. Mix-design |
7 (ement O (BR value 3 Third party ;
71 Bricks ' 7 Sieve analysis inspection ‘
/ 7 Tiles TS 7 Specific Gravity 7 Other Services \
~~T (ubes, 7 (lassification l
7 Blocks 7 Swelling Pressure ‘.
7 Pavers 7 Free Swelling Index '
7 Steel, 7 Permeability \\
7 Stoneware Pipe 7 Plate load test :
7 Water (drinking) | 7 SPT test '
3 Water (Construction), 7 Consolidation test ’
3 Unconfined v |
Compression test l
7 Triaxial Shear test |

= _ TorALRs, | 0 O
— SeviceTax@! | [ T

B e e

S GRANDTOTALRs. |

n
|
Receiver’s Signature



r.hia(-", ?“79 ﬁh »

Urban Infrastructure

Karnataka
finance Corpn: Ltd.,

4 R el
0gd Hmﬂ.m’ moﬁ dobeys 3 pDevelopment & | ement
WA ves
\ St)qi)ré‘d Y doal modkow sesd North Karnataka Urban Sector In
Oundiyy programme,
mdm.;ﬁ: v g W, 3 Ranibenaur Sub OISO office,
‘ l‘d““‘,_“ -I.Hn_(w Fgﬁ!"»." Aime® = iy Mllﬂ"'ﬂ?ﬂ Cauneil premises "
| N Carddiigch - e Jp Ry station Rosd, Ranipennur-381 1
\‘mmuw 08373 - 260262 phone: 08373 160287
| w-dhoer - piusipror@redifmall o F mail r\hulpvnrmnuh"mml com
m
No AEE/NKUSIP/02RNRO2A/UGD/Test Report/2016-17/ 3 Date: 26052018
RO 545 774[/}{ .
\ Ti‘ ‘
e ) Mol UPPS
he Principal , \ ) ¢
R\'R (‘0”0}*1(‘. K

Hubballi.

Sir,
Subject : Supplying
type STP (Ad
Package No:02RN

With reference to the above S
Infra Projects Pvt Ltd. Somajiguda, H

50kg of soil sample from Ranebennur

using the hearting zone fort
to test the Impervious soil which is

embankment. The payment towor

and laying sewerage network

ubjec
ydera

and constructing FAL

ditional Work) in Ranebennur CMC,

RO2A Testing of Impervious soil for hearting zone reg.

t, the work has been entrusted to M/s. Ayyappa

bad on tender base and work is under progress.

Doddakare is collected for testing the suitability for
he embankment. Hence the arrangements may kindly be made

for its suitability for using the hearting zone for the

ds testing will be borne by us.

Early action in this matter is requested.

Thanking y

W\QO*M

ou,

L YN

Copy submiited for kind information

Yours faithfully

K Nouus— 20|C [ Pl

Assistant Executive Engineer
NKUSIP Cell ,Ranebennur

1) The Project Manager/Executive Engi ivisi
g gineer,NKUSIP Dharawad Divisio H '
2) The DTL, CDMSmith India Pvt. Ltd, Hubballi. o ubball

3) Office copy

1]



Ref: BVB/Civil/CCR/137 Dated: 06-06-2016

lo,

Assistant Executive Engineer

NKUSIP Cell, Ranebenys

Sir,

Sub: Testing of Sojl

Ref: Your letter No, AE‘E/NKUSH’/()2RNR()2A/lJ(H)/'l‘csl Report/2016-37. Dated: 26-05-2016. N
*Project Name: Supplying and laying sewerage network and constructing FAL type STP (Additional

Work) in Ranebennur CMC, Package No: 02RNR02A T esting of impervious soil for hearting zone., Soil
Sample collected from Doddakare, Ranebennur.

With reference to the above following is the test result of Soi] Sample supplied by you to our

laboratory.
SLNo. | Testparameter Results
|
- Compaction Test.
1 (Standard Proctor Test) &
1) Maximum dry density, g/cc 1.57 \)\
1i)Optimum Moisture Content, % 22.00 e N
l Atterberg’s Limits o &\
i) Liquid Limit Wy, % 51.00 i \o\a\co
2 |ii) Plastic Limit Wp, % 30.90 O@o’b
iii) Shrinkage Limit W, % 14.85 \
iv) Plasticity Index Ip, % 20.10 e;.e
3 Natural Moisture Content in % 16.18 (‘L
4 Free Swell Index in % 40.00
Sieve Analysis
5 i) Gravel, % 0.40
ii) Sand, % 720
iii) Silt, % 54.40
iv) Clay, % 38.00
6 Specific Gravity 2.61
7 Soil Classification MH
8 | Permeability, K-cm/sec 3.7X 107

Note: As per IS, Classification the material belon
compressibility) with fair to poor drainage characteristi

tested show that it is a impervious material, It is desirable to test some more samples to cross check the
permeability value,

*As furnished by the client

P Lo S/Y
R S By

Staff in Charge

Head of Civil Engineering Wrincipal



Kiﬂlg g’u Code No. AAATK2644NST001

(‘\\‘\ |

No.:

KL ES -

HUBLI-680 031,

DEPARTMENT OF CIVIL ENGINEERING
CONSULTANCY CELL

" B.V, BHOOMARADDI COLLEGE OF ENGlNEERING & TECHNOLOGY,

(I

Phone : 0836-2378222, Fax : 0836-2374985
RECEIPT

Date :

2ales [L{o

Received from M/s. : _ﬂh »AL_*J_J,L 4o &LLL_CJ_LL),“_LLLM

7 Water (Construction)| I Consolidation test

3 Unconfined
Compression test
7 Triaxial Shear test

[\”\( L y ¢t 1]\/(,)( b ey1 10 Larx )
the umofRupees7 et \fumctfn 1_/ f;ﬂl\___
j;m ok 14 —\;7\\% CfC\}(.CLL» by
Cash/ Cheque/ DD
Testing of Testing of Soil Rs.
7 Coarse Agq. 2 $8C 3 Structural Design
7 Fine Aqg. {@-tterbergs Limit | 0 Feasibility & % PR
" 0 Ballast 3 (& ¢ Values Stability reports u Q >t
7 Road metal 3-0M( & MDD 0 Con. Mix-design
3 (ement 3 (BR value 0 Third party
7 Bricks 4.3-Sieve analysis inspection
3 Tiles 7 Specific Gravity | Other Services
7 Cubes, 4 Llassification
3 Blocks 7 Swelling Pressure
7 Pavers /7 Eree Swelling Index
7 Steel, /1 Permaability
7 Stoneware Pipe 7 Plate load test
7 Water (drinking) {7 SPT test




RNS INFRASTRUCTURE LIMITED

"MURUDESHWAR BHAVAN", 604/B, Gokul Road. HUBLI-580 030
@ : 0836-2331615-18 Fax No. : 0836-2330436_ F.ma rmsgroups @rnsil.com
R : e I —
Ref : RNSIL//2016/NHAI/Feedback/01 <’ ) 4 ) Date : 23.05.2016
/ ’

To, .

B.V. Bhoomaraddi collage

Of Engineering &Technology

Vidyanagar, Hubli.
Dear Sir,

NAME OF WORK - STRENGTHENING AND WIDENING WITH PAVED SHOULDER FROM
KM - 153.000 TO 193.350 OF BUAPUR - HUBLI SECTION OF NH - 218 IN THE STATE OF
KARNATAKA

Subject: Material Testing regarding

Location of material : Hot mix plant @ Chalamatti

With reference to the above cited subject we are sending Bitumen (VG-30) sample. Please do
the following test and comment on sample for using bituminous work.

YSL. No. | ~ Description Tests required |
: (As per IS Standard) ]

Tests as per table-1 1S-73 2006

‘L 1 Bitumen (VG-30)

We kindly request you to conduct the above tests and communicate the test results.

Thanking you, 1) Puathsahdn vedue @ 28°¢
Yours faithfully, .
RNS Infrastructure Itd. 2) ’D"‘U’L‘H b .
g Q gb&r&ﬂkq 5«\3- 6@07(
P L &) Tk gort

/%/‘2’/( M) b)Y P puiek
Pranesh Kulkarni ) @@eﬁS{b‘yxMJ

Deputy General Manager. =
PUY 8 &) \ikosity




Ref BVR/Civi/CCR/T2S Date: 27-05-2016

[I\R

RNS INFRASTRUCTURE LIMITED
Gokul Road, Hubli.

Sir.

Sub: Testing Bitumen.

Ref* Your letter No. RNSIL/ / 2016/NHAI/Feedback/01  Dated: 23-05-16

*Name of the work: Strengthening and Widening With aved Shoulder From Km-153.000 To 193.350 of Bijapur-
Hubli Section of NH-218 in the State of Karnataka.

With reference to the above following is the test result of Bitumen sample sent by you to our
laboratory.

*Bitumen VG-30
- SINo Type of Test / Parameters Results As per IS: 73-1998
1 Penetration Value, (@25°C (in 1/10 mm) 65 50/70 Grade “
1
2 | Ductility @ 27°C 76cm 40 Cm-Mini.

3 | Softening point

48°C 47°C Mini.
4 | @ Flashpoint 195°C Min. 220°C
b) Fire point 225°C

5 | Specific gravity 1.01 Min. 0.9 to 1.0

6 | Viscosity

58 Sec. 60-70 Sec.

*As furnished by the client.

. @/\/\/\/\Ag\ P %}/__‘/\/\, LJ —
Prema Malali r. S.S. Quardri M Y\é\ ‘
Staff in charge

H.0.D, Dept Civil Engg ) \(Principal

/
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K. L F Soclety's

® B.V. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,

“d HUBLI-580 031,
(126 "~ DEPARTMENT OF CIVIL ENGINEERING -
\/ CONSULTANCY CELL
ervice Tax Code No. AAATK2644NST001 Phone : 0836-2378222, Fax : 0836- /374905
- RECEIPT 20t
Moo 2l RS {As((v(c((c Bt
Received from M/s. :

fosti= KFete oA
o o

o : 1/ o PR |
IARK T O CAS55 7 AT U~
the sum of Rupges -, ~ o/ It

i 2 L r
SRV YT e ey A cu‘?-ﬁﬁ

by
Cash/ Cheque/ DD [
Testing of Testing of Soil Rs.
7 (Coarse Aqg. 7 SBC 3 Structural Design
7 Fine Aqgq. O Atterbergs Limit | O Feasibility &
3 Ballast 7 (& ¢ Values Stability reports
3 Road metal 7 OMC & MDD 3 (on. Mix-design
3 (ement 2 (BR value 7 Third party
7 Bricks 7 Sieve analysis inspection
7 Tiles 7 Specific Gravity | 7 Other Services J—
7 Cubes, 7 (lassification B; fecire, - 2000 c ¢4
7 Blocks 7 Swelling Pressure 1
7 Pavers 7 Free Swelling Index
7 Steel, 71 Permeability
7 Stoneware Pipe 7 Plate load test
7 Water (drinking) 7 SPT test
7 Water (Construction)| 0 Consolidation test
7 Unconfined
Compression test
2 Triaxial Shear test
LR, 2O O
Service Tax @ ‘?‘7 .

GRANDTOTALRs. -~ - 2~

mi@@?




To,
The HOD,
Civil Dept,
BVBCET,Hubli.

sub: Requesting for SBC (soil) test for our land in Revadihal.

uilding Systems have recently purchased land in

fore we start construction we would like to
| dept to do soil test(SBC) for

t the earliest.

Sir,
|,Manjunath Aralikatti on behalf of Adavanced B
ant. Be

Revadihal to construct building for our new pl
undergo all tests related to constructions. | request you to inform your civi
samples which will be provided to them .Please consider our request and do the needful a

Thanking you,
Your’s fa’ithfully,

Koy o
7" 4 pralkad)

75
U Qégo/// QGEB
?&ﬁ'\(&ﬂ,fh L(,GDU\HJ(\CU v -



Y )

Ref: BVB/Civil/CCR/102
To.

Manjunath Aralikatti
Hubli.

Sir,
Sub: Testing of Soil.

Ref: Your letter No. Nil.  Dated: 13-05-2016.

Date: 17-05-2016

With reference to the above following is the test results of soil sample collected from your site at

Revadihal.

' Pit/Location | Depth at which Bulk Cohesion | Angle of shearing | Safe Bearing
| sample 18 densH}; ic’ resistance ‘¢’ in Capacity in
! collected,inm. | ‘y’ t/m t/m’ Degree t/m*
| 1 1.70 2.01 138 29 17.40
\
W i H X _,“/'\0 b
G.C\Bellad Dr. ss‘%\’ny \ \</L
Staff in charge H.O.D, Dept Civil Engg

s

\(\ Principal

e



K. L. E. Soclety's
® 8.V, BHOOMARADD! COLLEGE OF ENGINEERING & TECHNOLOGY,
HUBLI-580 031.

DEPARTMENT OF CIVIL ENGINE
CONSULTANCY CELL

FRING L[—

service Tax Code No. AAATK2644NST001
RECEIP T

No. \}(;q‘(

- 0836-2374985

£/
I

Phone : 0836-2378222, Fax :

{172/

’,l:‘\'{{)’,{ ,(f ’\‘lﬂr
Received from M/s. ’

Date: ' =

' ' p ¥

e ———

— I

the"s—umofRupees‘—f “ L Ticedsc I t*, ﬁ ”‘\}“(’!
N — __T,_f_‘_ .'__,;J_’_‘L_,__ by

Cash/ (M@_
~—ﬂ—‘hsting of Testing of Soll Rs.
3 Coarse Agg. (AT 7 Structural Design e
7 Fine Agg. 7 Atterbergs Limit | O Feasibility & 20CC <"
7 Ballast 3 (& ¢Values Stability reports \
3 Road metal J0MC&MDD | o Con. Mix-design 'i
3 (ement 3 (BR value 3 Third party
3 Bricks 3 Sieve analysis inspection \
3 Tiles 7 Specific Gravity | 7 Other Services
3 (ubes, 7 (lassification ‘
3 Blocks 2 Swelling Pressure
7 Pavers 7 Free Swelling Index '
7 Steel, 7 Permeability i
3 Stoneware Pipe | 7 Plate load test l
3 Water (drinking) 7 SPT test
7 Water (Construction)| 7 Consolidation test ’

3 Unconfined |

Compression test f
7 Triaxial Shear test |
TOTALRs. COC 7

Service Tax @/ ()i __‘l f?

GRAND TOTALRs. 7./

<

Receiver’s Signature



A T (0

‘.- SURESH ENTERPRISES PVT. LTD.,
—' BUILDERS & DEVELOPERS

‘Akshay Centre, Gokul Road, Hubli-580030. Phone: (0836)2333300, Fax  0836-4260933, E-mail - seplnbl@yahoo co in

To,

BVB Engineering College
Vidyanagar

Hubli

Dear Sir..,

b Sub : Testing of Magna Steel TMT Bars

We are sending Magna TMT bars 3 set Sizes 8mm, 10mm, 12mm & 16mm

——m, .

Kindly test the material
Thankin%
L.Zu Yours faitiully ’ " Q‘("_\\f’k"' g L)~
e eci-SIIENA
—%’ Al eeqlio

| x )Z)/@X t}f

Qoo ~Adranct 1)1y
/

/

P

——



Ref: BVB/Civil/CCR/3 70

To,

Suresh Enterprises Pyt Ltd.
Builder & Developers,
Hubli.

Sir,
Sub: Testing of Stee].
Ref: You letter No. Nil.

Sl
No.

Nominal
Diameter
in mm
8
(MAGN TMX 600)
8
(MAGN TMX 600)
8

(MAGN TMX 600)
10

Dated: 01-08-2017.
With reference to the above

(MAGN TMX 600)
10

(MAGN TMX 600)
———_MAON) |
10

(MAGN TMX 600)
12

(MAGN TMX 600)

12
(MAGN TMX 600)

12

(MAGN TMX 600)

e
(MAGN TMX 600)

16

(MAGN TMX 600)
16

10.02

- 0.888
1578 |
B

L

(MAGN TMX 600)

17
L.R. Basavaraj Jg[
Staff in charge

1.573%

NOTE: Reference - IS: 1786-2008,‘M'iniﬁ‘m}y Vigkd stress (
Pi ["77/:\\"

DroS.S.Quadri

H.O.D, Dept Civil Engg

{
/

(AN

Date: 07-08-2017

the following are the test results of Steel supplied b ou to our laboratory.
FE_ffeC\live[%cigln Standard Weight | Yield Stress Ultimate Percentage
Diameter | kg/m yun Recommended N/mm? Stress
mm kg/m gati
805 | oo | 0395 | 0 e
8.00 0.395 0.395 516.73 | 58431
800 | 0305 546,55
10.01 0618 508.12

517.44
538.20
. 22

0| 54724
For Fe 500) =500 N/mm

/QM'DW S N

v/ Principal

AP
A ’/ Lo
/ y HO
J/ tﬁy R



(;-1\

~Service Tax Code No. AAATK2644NST001

CREATING VAL R
AEVLRAGING KNOWA § D00

1
No.._ LV O

Received from M/s. :

K L.

k.

Soclety's

HUBLI-580 031.

" B.V. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,

/

DEPARTMENT OF CIVIL ENGINEERING [ ——

CONSULTANCY CELL

Phone : 0836-2378222, Fax

RECEIPT

: 0836-2374985

Date (’/C /( -

Seen ety Endevpyiae, pul.

R ,__~\£qu\~ s o
the sum o&Rupees O Al e cson ned S X r “\w ‘)‘ ‘ f '\J:‘
D deoe o by
Cash/ Cheque/DD S —

Testing of Testmg of Soil Rs.
7 Coarse Aggq. ™ SBC ™ Structural Design
7 Fine Agg. O Atterbergs Limit = |0 Feasibility &
7 Ballast M C & ¢ Values Stability reports {Ueo=C
7 Road metal 7 OMC & MDD M Con. Mix-design
M Cement 0 (BR value 3 Third party
7 Bricks [ Sieve analysis inspection
7 Tiles 7 Specific Gravity M Other Services
3 Cubes, A Classification
7 Blocks T Swelling Pressure
7 Pavers 7 Free Swelling Index
A 7 Permeability
7 Stoneware Pipe 7 Plate load test
7 Water (drinking) ™ SPT test
7 Water (Construction)| 0 Consolidation test
7 Unconfined
Compression test
3 Triaxial Shear test
TOTALRs., [Lpec oo
S Service Tax @ (. f| 2 s .-
_______ o GRAND TOTAL Rs. | [ £ 62~ =~

¢ CS

Receiver},mﬁrre



Koy wue

SOUTH WESTERN RAILWA Y

/ gy T : . '
@/ Date-26.07.2017

i1\ Bhoomaraddi College of Engincering & Technoiogy,

To,

Hubli-380031
Sub-Proof check for RCC b““dings.ch'

Name of Work- Construcion of Holiday Home a1 Madagoan officer block G+
building,

With reference to above, Kindly provide following.

Proof check i . .
of check certificate for structura| stability of top roof ., sloping roof with available already

CO x . Y

constructed columns, for Construction of Holiday Home at, Madagoan, officer block G+2

l_‘uilding_

Necessary charges will be paid as advised. '

Thanking you,
Yours faithfull

ajeev Sharma) \pse
Divisional Engineer/West
South xVes ern Railway
4 Hubli

29N gl

) ) DENWEST

E=ncl- Officers block slope roof 3no. of original tracing drawings and design Bwkielug |

N ShrisH ‘(,OMHR T4 €q022%
(3¢/pen) )

= e 2017

SOUTH WESTERN RAILWAY



Rel, BVIVCIVIVCCR/380 Date: 17.08.30,

1o

Divisional Engineer/\Yest
Scuh Western Railway,
Hubli.

Nir,

Subjeet: Proof checl for the RCC building

Rel: Your letter No. Nil. l)ated:Z(x-07-2OI7.

N af the work: Construcijoy of Holiday Home at Madagoan Offjce Block

With rererence 1o above. Proof check for the roof slab i.e, sloping roof with availap)e
already constructed columus, for Holiday Home at Madagoan Office Block is done.

Rccommendalions !/ Modificationg are suggested. Please find the enclosed report for the
details of the analysis and modifications,

“hanking You,

Yours Faithfull,

DroMm.v, Chitwadagi C. s, Akkannavar Dr. $.S. Quadri . o
Staff in charge H.O.D, Dept Civil Engg N Principal
- )

@



K. L. E. Soclety's

“ B.V. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,

SO HUBLI-580 031. ,
B:TWW DEPARTMENT OF CIVIL ENGINEERING
CONSULTANCY CELL
Senm:e Tax Code No. AMATK2644NST001 Phone : 08362378222, Fax : 0836-2374985
RECEIPT
No.: A\l 0) Date : ’,'/( f// P
Received from M/s. - '»"\ ' 57C l-&‘ - ”}u AL "//I/LI(_J{
’)(*_L_eﬂf\\ t\ "\‘l\l'} R(la LA (e L 4’ Ll;, 7
the sum of Rupees : 7;\ al ‘ € e i 1.4 'L‘ A4l
{\\\\\LA«((L,.J \\\ﬂAtk{ { (LY £° 1‘\’( by

sy Chete N (A 2658 dlA 22/p¢/19 SRJ ol
Testing of Testing of Soil J Maf (
3 (oarse Aqgg. 7 SBC 7 Structural Design

7 Fine Agg. 7 Atterbergs Limit | O Feasibility & l(
7 Ballast 7 (& ¢ Values Stability reports .
7 Road metal 3 OMC & MDD 0 Con. Mix-design
7 (ement O (BR value O Third party
7 Bricks 7 Sieve analysis inspection
7 Tiles 3 Specific Gravity 3 QOther Services
7 Cubes, 7 (lassification
3 Blocks 7 Swelling Pressure 'P‘C*i g chads,
7 Pavers 3 Free Swelling Index |
7 Steel, 71 Permeability 6 g
3 Stoneware Pipe 71 Plate load test
7 Water (drinking) | I SPT test
7 Water (Construction)| O Consolidation test

A Unconfined

Compression test
3 Triaxial Shear test \
TOTALRs. | [ S - (/L;‘

Servie Tax @ (/. | 2 200-

/j

GRMIDTOTAI.RS | Z /q*ﬂg

- ,_ ¢

s
eceiver's S:gylm



CIVIL INFRA SOLUTIONS

QUALITY CONTROL LABORATORY & CIVIL ENGINEERING CONSULTANCY

52, Rokhade Building, Prashant Colony, Vidyanagar, Hubli - 580 031. Karnataka
Tel. : 0836-2377437 Cell. :9_9;4{?1_ 2§QQQE-maIl - civilinfrasolutions@gmail.com

i dhe DY ipe ( -5,

V%
Hu b1

D.Qﬁ\r' Lw
) C v uu_,by:] CFAQL e. . 1 TeAt

h Jde e heow- koppal
. o heMT
e s “Ldal St

L. valuwe @D A

Branch Officet M.G. Road, Karwar - 581 301. Tel. : 08382-220951 Cell. : 094481 24860
« Engg. Material Tests « Soil Investigation
 3rd Party Quality Control

» Civil Engineering Consultancy
« Soil Tests « Cube Tests




Ref: BVR/Civil/ CCR/387 Dated: 31-07-2017

To,
Civil Infra Solutions
Vidyanagar, Hubli.

Sir, .
Sub: Testing of Soil.
Ref® Your letter No. Nil.  Dated: 18-07-2017.

With reference to the above following are the in situ field CBR test result of the site Baldota
Aerodrome near Koppal. Conducted on 25-07-2017.

Test no/Field Results
Identification CBR Value in %
1 32.00
2 14.80
3 10.30
4 9.40
5 8.40
6 14.30
7 4.40
8 4.90
9A 12.30
10 13.80
11 12.80
12 6.90

Note: Details are enclosed.

'“/ﬂv% %@}/ MDWWJ%\ -

Dr. 8.S. Quadri Dr. S.S. Quadri
Staffyin Charge Head of Civil Engineering -~ FY\PrincipaI




K. L E, Soolety's

g?o B.V. BHOOMARADDI COLLEGE OF ENGINEERING &, TECHNOLOGY,

CREATING WAL L
ENOWA ¥ v

r Y )\

Servict Tax Code No. AAATK2644NST001

DEPARTMENT OF CIVIL ENG

HUBLI-580 031

INEERING
CONSULTANCY CELL

Phone : 0836- -2378222, Fax : 0836-2374985
RECEIPT /
No.._ 1V DO Date - A F/ Al
Received from M/s.:  C , (f, 199 | S¢ e ( o
!f(tl‘
the sum of Rupees - [5 ) g ¢ )( -\(w (L ~
I __'1_ ‘ VAN 3 ¢ ___—__ﬁby
Cash/ Cheque/ DD
Testing of Testing of Soil Rs.
7 Coarse Agg. 7 SBC 3 Structural Design
7 Fine Agq. 7 Atterbergs Limit | ) Feasibility & 2¢C0O0"
3 Ballast 3 C& ¢ Values Stability reports f
O Road metal 3 OMC & MDD 3 Con. Mix-design -
3 (ement 3 (BR value O Third party \
3 Bricks 3 Sieve analysis inspection
3 Tiles 3 Specific Gravity 3 Other Services
3 Cubes, | 3 (assification
7 Blocks 3 Swelling Pressure
3 Pavers 7 Free Swelling Index
3 Steel, 7 Permeability
3 Stoneware Pipe 7 Plate load test l
O3 Water (drinking) | SPT test
3 Water (Construction)| 7 Consolidation test
- 3 Unconfined
Compression test
2 Triaxial Shear test )
_ )
TOTALRs.| - o000 ¢
SeviceTax @ ¢/ | 3 éco . o

T —

GRANDTOTAL Rs.| 23600 -

')C _ﬁﬁ__——-.
S/ Wy,

"’) 'zgf(( - o

Reﬂ@a’ .




Date: 11-07-2017
Rel* BVB/A v CR/BING Ale

1o,

M/s. RNR Constructions Pyt Ltd.

Sir.

Sub: Testing of Cubes.
Ref: Your letter No. RN
*Project: € onstruction of O
taluk, Haveri Dist. Location: Open Air Theatre

R/GTGODI/KIV/2017-1 8/74 Dated: 20-07-2017. o ‘
pen air theatre Building at Karnataka Janapada University Gotagodi, Shiggavi

Green Room Ground Floor Columns.

Cubes supplied by you to our

With reference to the above the following are the test results of C.C

laboratory.

1. Size 150 X 150 X 150mm. *Mix: M25
Identification *Date of Date of
Casting Testing

Average Value
N/mm’

Compressive
Strength, N/mm’

1 Nil. 22-06-17 | 21-07-17 46.35
2 -do- -do- -do- | 29.35 39.33
3 -do- -do- -do- | 4229
Note: 1) Test is conducted as per IS: 516-1978 (With the existing laboratory condition)

2) Acceptance criteria for 28 days strength o, + 4N/mm’
*As furnished by the client.

&

G .

{ 4 N {\/f\\,-\/v’ =
Dr. S. S. Quadri %\ l\j\

H.0.D, Dept Civil Engg - \(\ Principal

(Wt 7) 2
Dr. M.V. Chitwadagi
Staff in charge

f el

g




M/s, RNR Constructions Pvt Ltd

(Fngineers & contractors)
i

RNR/GTGODI/KIV/2017 14K - T Date: 17 |11
To |

The Principal

B.V.B. College of Engineering

Hubli.

M R> ¢ g
Sub: Testing of M2& conkrete cubes fored days.

A 4 4% 0
. Ref: Construction of O}/Q'f? cal ¥ Qd%uilding at Karnataka Janapada University
Gotagodi, Shiggavi taluk, Haveri district.

Sir,

We here are sending here ith the necessary cube test fong days pertaining under
construction of Q/Peﬂ O—C{ buuldmg at Karnataka Janapada University
Gotagodi, shiggavi.

" ,l L. . Date of Date of
SINo Descriptions Location .

r Casting testing

l

Comeredé BT o if .
1 Crreexs B0 | 99
150150 KX Doy, Cpre \
:m QY Gfrwl gtetor

(efunrms

17 Ro\7\17

o
..

Pleas klndly do t{we needful and oblige superendent

')ROJECT : Karnataka Janapada Vishwavidyalaya, Gotagodi, Shiggavi, Haveri Dist.

N



K. L E. Soclety's

® B.V. BHOOMARADD! COLLEGE OF ENGINEERING & TECHNOLOGY,
HUBLI-580 031,

CREATING Va\ e
LEVERAGING KNOWA {10

DEPARTMENT OF CIVIL ENGINEERING ——
" CONSULTANCY CELL
Service Tax Code No. AAATK2644NST001 Phone : 0836- -1378222, Fax : 0836- -2374985
RECEIPT
No__ ()R Date: g 2/ /rnl 12
Received from Mfs.: [ RN (g g L eud L4y
- e —— T ————— ‘!‘_‘_‘_“
the sum of Rupees : | i\ ¢ Ly R P,
T Coos g by
Cash/ Cheque/ DD
Testing of Testing of Soil Rs.
7 Coarse Aqq. - | D SBC 3 Structural Design
3 Fine Aqgg. O Atterbergs Limit |0 Feasibility & 2 ¢
7 Ballast 2 (& ¢ Values Stability reports '
7 Road metal |7 OMC & MDD 01 Con. Mix-design \
3 (ement O (BR value O Third party \
7 Bricks 3 Sieve analysis | inspection \
3 Tiles 3 Specfic Gravity | 3 Other Services \.
L 3 Lubes; I (lassification \
7 Blocks 7 Swelling Pressure | !
7 Pavers 7 Free Swelling Index i
7 Steel, 7 Permeability
33 Stoneware Pipe 7 Plate load test
7 Water (drinking) | 3 SPT test
7 Water (Construction)| 0 Consolidation test '
3 Unconfined - |
Compression test .
7 Triaxial Shear test | | :
—_— I +— = SR
TOTAL Rs. |
\ —.._‘_?__.__.___,_,.,___,k..‘, —
B B Service Tax @ I X
) o B GRAND TOT_AL_R_SMW_ §4 4
Receiver’s Signature
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Ref: BVB/Civil/CCR/458 Date: 14-09-2016

To.

The Assistant Commissioner
Zonal No. 08 HDMC,
Hubli.

Sir,
Sub: Inspection and Stability Report.
Ref: Your letter No.: HDMCZ/08/33/17-18. Dated: 22-08-2016.

With reference to the above subject and reference, please find enclosed here with the
Inspection and Stability Report of Hubli Division CTS No.: 3561/1A/1 to 3561/1A/8 3560/1B
4548, 4549. Building Near CBT, Hubli.

Thanking you
TN
Principal
¥
Encl:

. Inspection and Stability Report of Hubli Division CTS No.: 3561/1A/1 to 3561/1A/8
3560/1B 4548, 4549. Building Near CBT, Hubli.

—\
™%
4 e,
f ) /
L AW

<



Kot b K. L. E. Society's

” .. BHOOMARADDI COLLEGE OF ENGINEERING & TECHNOLOGY,

CREATIV VAL vt HUBLI-580 031,
T DEPARTMENT OF CIVIL ENGINEERING
L{" CONSULTANCY CELL
Service Tax Code No. AAATK2644NST001 Phone : 0836-2378222, Fax : 0836-2374985
: RECEIPT , ,
No. - Date: 1%¢ /11 4
Received from W/s.:_ b ¢ At C Loy e
N I 4 N . Y
the sum of Rupees ‘L v e A { LLC
(\\\\ i) ety ety by
Cash/ Cheque/ DD |
Testing of Testing of Soi | Rs.
3 Coarse Agg. 0 SBC | O Structural Design |
7 Fine Agg. O Atterbergs Limit {3 Feasibility &
7 Ballast 3 C& ¢ Values | Stability reports 2000 "< <
O Road metal | O OMC & MDD 7 Con. Mix-design
3 (ement O (BR vatue A Third party
7 Bricks 7 Sieve analysis inspection
7 Tiles | 7 Specific Gravity | 7 Other Services
7 Cubes, | 3 Classification
7 Blocks 7 Swelling Pressure
7 Pavers 7 Free Swelling Index \
7 Steel, 7 Permeability \
71 Stoneware Pipe 7 Plate load test “
7 Water (drinking) 3 SPT test
7 Water (Construction)| 7 Consolidation test
7 Unconfined
Compression test
7 Triaxial Shear test

TOTALRs. - = ¢ ¢

(GSTIN ; 29AMTY 2654 NZZ}M ({_| ~How

GRAND TOTALRs. 2/ '/ ¢

Receiver’s Signature



KI 4 Technological
<A University BVB College Campus, HUBBALLI-580 031

 Levage tromide Tel: 0836-2378222 Fax : 0836-2374985
SCHOOL OF CIVIL & ENVIRONMENTAL ENGINEERING

CONSULTANCY CELL
Customer GST No. : =

KLE TECH.

GST No. 29AACAK9702A12V , =
v A4l RECEIPT pate:_JL /ol (5
WNo, ;[ e J
Received from M/s. : ' | (LY
the sum of Rupees : /- f, [ / [ |
b ¢ (0 by
Cash/ Cheque/ DD -
Testing of Testing of Soil Rs.
= Coarse Agq. 9 Water (Construction) | O NDT test
.7 Fine Agq. 0 SBC O SPT test
7 Ballast _}-a-Atterbergs Limit o Consolidation test
3 Road metal 0 (& ¢ Values 0 Unconfined
7 (ement 47 OMC & MDD Compression test
3 Bricks 41 (BR value 0 Triaxial Shear test
3 Tiles 0 Sieve analysis O Structural Design
3 Cubes, +61-Specific Gravity 0 Feasibility &
3 Blocks 0 (lassification Stability reports
7 Pavers 73 Swelling Pressure  —e7°Con. Mix-design
0 Steel, (| o-Free Swelling Index | O Third party
0 Stoneware Pipe 0 Permeability inspection
0 Water (drinking) 1 Plate load test 0 Other Services
TOTAL Rs.
SGST @ 9%
(GST @ 9% B
Site Visiting Charges il
GRAND TOTAL Rs.

Receiver’s Signature



® M/s. SUPRADA CONSTRUCTION COMPANY

ENGINEERS AND CONTRACTORS

LIVTY  "Umamaheshwara Bhavan' Suprada Campus, Vinayaknagar Cross, Kelgeri Road, DHARWAD - 580 001
® :(0)0836-2214050  Fax:0836-2771079  E-mail : constructions@supradagroup.com

Website : www.supradagroup.com

(1o

“\

\
Date: 04-04-2018

To,
Head of the Department — CIVIL

DHARWAD
HUBLI

Respected Sir,

' Sub: Construction materials testing reg;

With reference to the above cited subject, we are submitting following construction

materials for various testing as mentioned below.

(, ) Fine Aggregate ’ L oo
¢ 2 {
1) Sieve analysis ‘ e

S

2) Finess moduls
3) Silt content
4) Bulking of sand

-2) Mix design for M-25 1
_3) Mix design for M-20
/”4) Mix design for M-10

_ 5) Mix design for M-15

/4

6) Quality test for flexible road

1) Murrum for sub-grade (All tests)
1) Sieve Analysis
2) Atterberg limit
3) Proctor density test (MDD & OMC)

Y M4

Administrative Office : #336, 2 Floor, 14" Main, RMV Extention, Sadashivnagor, Banglore-560 080. Ph : 080-2.



Rel' BVB/Civil/CCR/ 10 Date: 13-04-2014

lo,

M/s SUPRADA CONSTRUCT [ON COMPANY
Engineers and Constractors

Dharwad-S80 001

Sir,
Sub: GSB and WMM Report.
Ref: Your letter No.: Nil.  Dated: 04-04-2018.

With reference to the above subject and reference, please find enclosed here with the Report of
GSB and WMM Confirming to MORTH specification.

Thanking you
. ) Y U \ K o
— Vs ] \ 08
=L LR N (L\A
/'3 fo A//ﬁo'/é/ '
Shivaraj Halyal. Dr. §.S. Quadri
Staff in charge H.0.D, Dept Civil Engg \/Rrincipnl
#
Encl:

I Report of Granular Sub Base Grade I| Confirming to Morth 5™ Revision Specification,
2. Wet Mix Macadam Confirming to Morth 5" Revision Specification.

/“) / i "
| LU:V;; ; ‘ )g/@(}“
j\fﬁ,»r; A 0 §

/’- .{\}Y‘Lc’é/ 1‘)‘ 4

:A;‘: ‘/‘{Cw

v

[CL,zK-‘



4 N Ve hnedngic v

m ‘.\ ] Il‘.{""i\"" 1y

SCHOBL OF vl & INVIROMMENT AL FNGINFERING
CONSULTANCY CF1L

65T No. 29AACAKOTO2AY 2V

No ’

|
S -

Received from M/

the sum of Rupees

!,‘

RECEIP]

\

HVH College Campus HUBRALLL-580 031
o ORWADATAZIY Fax  ORIH 2374085

Custamer 65T No

Date

-

W o 1/

v ey K /

Cash/ Cheque/ DD ,

Testing of ; Testing of Soil Rs.
{ b

—arse Agg. 7 Water (Construction) | o1 NDT test
L2 Agq. 17 SBC 7 SPT test

7 Ballast Is Atterbergs Limit O Consolidation test | % Nok

7 Road metal 3 C& ¢ Values 0 Unconfined

7 (ement 3 OMC & MDD - Campression test |
_3-Bricks O (BRvalue O Triaxial Shear test %

3 Tiles 3 Sieve analysis O Structural Design 3

3 Cubes, O Specific Gravity O Feasibility &

3 Blocks 3 (lassification Stability reports i

3 Pavers 0 Swelling Pressure |0 Con, Mix-design }

3 Steel, 3 Free Swelling Index |3 Third party i

3 Stoneware Pipe O Permeability inspection |

7 Water (drinking) |0 Plate load test- O Other Services

TOTAL Rs. (LI ¢
SGST @ 9% 2, (1
(GST @ 9%
Site Visiting Charges —
GRAND TOTAL Rs. 51499

/ C(
Receiver’s Signature

——



et KL P it HLAN Dated, 29-04-2014
1o

I'he Executive I ngineer
KNUWS & D Board Dyivision,
Dharwad

Su.

sub: Testing of Aggregate, M. Sand and Bricks.

Reft Your letter No 1C70 14/Kuws& Db/Hubballi Dharwad/2016-17/409. Dated: 25-05-201%,
SREF: Part-1-Work for Sewer Networks in Hubballi and Dharwad City with Construction of 1M1 &
3IMLD Capacity STPs with Phythorrid Technology & 0.25 MLD with MBBR Technology in Hubballi
City Construction of 3MLD STP with SBR Technology in Dharwad City. »

* Part-2 Providing 11KV Feeder line as per Tender in Hubballi and Dharwad City.

Part-3 Operation & Maintenance of UGD Scheme for 5 Y ears.

L OA No. KWB/CE(NYSGEE(BGM)/DCE-2/TA-1/AR-5/2016-17/1429 DTD. 26/09/2016 Agreement
No: 36 Dated 14/10/2016.

With reference to the above the following are the test results of Aggregate, M. Sand and Bricks
Supplied by you to our laboratory.

1. 40mm Aggregate.

Sieve % of Cum. wt. Percentage of As per W
( size mm) ~Retained Passing, (%) IS: 383-2016
T80 | 00 100 100 |
40 | 220 97.80 95-100 |
0 47.20 52.80 30-70 ]
0| 7520 24.80 1035
475 000 00 0-5 i
Flakiness Index, % = 1120
" Elongation, % = 12.05 l
flmbfzi'ctr\/a__lue,_"/gw i = 964 |
2.20mm down size Aggregate -
" Sieve | %of Cum. wt. | Percentage of Asper |
| ( size mm) Retained Passing, (%) | 1S:383-2016
Pgo %__ 00 100 100
20 3.16 96.84 95-100
\ 015226 47.74 2555
AT 9346 | 654 0-10
| Flakiness Index, % = 1065 1
| Elongation, % = 915 - —
| Impact Value, % = 1049 —




f

‘ .
m Senstfucti(y. ‘
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Le/p 14/Kuws&Db/Hubballi Dharwaid /2016 7/009 Date: -25/05/201
/

To
The Principal
KLE Technological University

Hubballi

?Er\l;: ;JPgrt-lv‘Work for-Sewer Networks in Hubballi and Dharwad City with Const
IML apacuty STPs with Phythorid Technology & 0.25 MLD with MBBR TPc‘hno)l ruction of 1 ML &
Construction of 3 MLD & 10 MLD ST with SBR Technology in Dharwad City PR b

all Cit
AW I

part 2 — Providing 11 KV Feeder line as per Tender in Hubballi and Dharwad City

part 3 - Operation & Maintenance of UGD Scheme for 5 Years.

LOA NO.KWB/CE(N)/SGEE(BGM)/DCE-Z/TA-l/AR—S/ZO16-17/1429 DTD. 26/09/2016

Agreement no:- 36 Dated 14/10/2016

SUB: -Testing of Materials

Dear Sir,
erials for testing, request to conduct as per

above, we are submitting mat
of “The Executive Engineer, KUWS & D

Wwith Reference to the
he test certificate in the name

the |5 Standerds. Kindly issue t
BOARD, DIVISION DHARAWAD, DHARWAD".

\~ | 2ot
1. Brick sample _ DVK ,RTS, MK, SUN BRICKS
: o

5. M Sand sample - 1 BAG

3. Aggregate sample- a) 40mm - 1 BAG

b)20mm -1 BAG

c)1omm -1 BAG

—
——

Tha nks'h‘ég}i

CCTO: - AEE, KUWSHIP, Dharwad for information



SHETTY-PATIL

Building Better Spaces
28 A
Ref: SPDLLP/OH/TEST/ ‘

lo,
The Principal, of BVB College of engineering Hubli

Sub: Requisition to conduct compressive test of concrete cube
Name of the work: Construction of one Hubli Phase 1 at hosur circle

Dear Sit

Please arrange to conduct the compressive test of concrete cube

gffi'ff‘iﬁf.ﬁf R |u Ve 161412 \ ”f:f”"’

Grade of concrete \AKY M C ‘\,‘ M2

Age - gedeps a9 dup- 2% dogs.

Location © F-Block - F-R )ik E-Rlock
05 cubes 5 culps 5 il

No of cubes

L FChS, 55,51, 6F FTT [ Fe= 31,04 23,09, | £0-90 22 2) F7

ldentification no
|

Ly FT ;

Kindly acknowledge and do the needful. {
Faithfully yours, LA, )

o \\.- \l/,
Project Manageyp- } ; y \“V,-/ ;
For SPDLLP /) \.\ ) N
One Hubli, Tl Vo /

: | \é»\‘)&\ﬁu‘

Telephone 8431335533, Address: Shetty Patil Retail LLP. F8 /9, Sacred world, Wanawadi. Pune-411011

a N b
o

- 7 A
nté\c' TERS



)

Ref: KLETI VCVIl/CCR/ 109 Date: 14 05-201 4
To,

Shetty-Patj|

Sir,

Sub : Testing of Cubes.

Ref: Your letter No. Sl‘nl.l,P/()H/’l'csl/ Dated: 16-05-2018.

*Name of the work: Construction of One Hublj Phase | at Hosur Cirgle,

With reference (o the above the following are (e test results of ¢ ¢ Cubes supplied by you to our laboratory

1. Size 150 X150 X 150mm. *Mix: M25, Location: I Block {f(,‘--45,’»5.,'»‘l,.">7 FT,
SI Identification | *Date of Date of Compressive \
(No = Casting _ Testing Strenl:;l“h,_f[\{/»q)m‘ |
| 3 | _Nil __4“15_-04-18 16-05-178 31.40
2| ~do- -do- ~do-
.‘ |
D,_AR\
2. Size 150 X 150 X 150mm, *Mi tion: F Block FC-37,44, 38,48, 41FT.
S Identification
|

Compressive
Streng

[ 1] Nil.

0 X 150mm, *Mi

ck FC-24, 32 3 1, FT.
Identification

Compressive
Strength, N/mm?

s LA

) \Y”
Gurunath{Kampl; Dr.S.S. Quadri : ﬁ, _J\\z\,(;;
Staff'in charge H.0.D, Dept Civil Engg 1 Registrar
7l
\
\ \,,\x\'\\- \‘\?‘-‘ 1
\ \\ -



* Yechnologhoal
I'n\m iy

]\l

mm

VA Goflage Campus, HURKAL | 1480 1
el 08362378222 Fax - 0836 7374985,

S(HO()l OF CIVIL & ENVIRONMENTAL ENGINFERING

7 Water (drinking)

1 Plate load test

3 Other Services

I

L

GST No. 20AACAK9702A12V SSESHAREGEL
No. O t; RECE ('uftomer GST No. :
= ECEI PT Date i /
W.No. :[ i s i
Received from M/s. : ¥y e et —]
et t——
the sum of Rupees : [~ ]q ) | A B .
1‘ - ]T N l : [ by
Cash/ Cheque/ DD |
Testing of Testing of Soil Rs.
3 Coarse Agq. 0 Water (Construction) | O NDT test
7 Fine Aqgg. 0 SBC 0 SPT test 5 )
0 Ballast O Atterbergs Limit 3 Consolidation test o
3 Road metal 7 (& ¢ Values 0 Unconfined \
3 (ement 7 OMC & MDD Compression test |
7 Bricks 0 (BR value 0 Triaxial Shear test \
7 Tiles 0 Sieve analysis 0 Structural Design ‘
/3 Cubes, 7 Spedific Gravity m Feasibility & |
0 Blocks A (lassification Stability reports '
0 Pavers 7 Swelling Pressure | 07 Con. Mix-design ’
7 Steel, 7 Free Swelling Index |0 Third party
7 Stoneware Pipe 0 Permeability inspection

— //@_Rf; e
= sesT@%% |
— Site Visiting Cnarges |
T TR,
...
e

Receiver’s Signature
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SOUTH WESTERN RAILWAY
No. 30/Qrs/RIPFBarrack/RDN Office of Senior Section Engineer
Works, Quarters, Hubballi
Date: 21.05.2018

To,

The Principal

BVB College of Engineering and Technolony,
Hubballi

Sub: Mix design tor M25 grade concrete-reg.
Name Wt Hubbballi Division-Hubballi Construction of RPF barrack for women constable
at Hubballi

Agency : Shri. RamdasNaik

LOA No. H/W . 148/1V/24/2016/02/HQ/WS5 dated 15.09.2017

¥k

With reference to the above work, please find sent herewith cc cubes-3Nos (date of
casting: 24.04.2018 for testing 28days strength for M25 grade concrete. The necessary testing

charges will be paid by the bearer of the letter.

Please do the needful.

Y ours sincerely

v Seniar ORI ERBIGECE 1 o
in YinGer (glrl’l?e"{lrlal\u.‘hlx,"fr\

. Works
*,a:,xrw(?(%n TGN/

»
L



Ref: KLETU/Civil/CCR/121 Date: 22-05-2018

o,
Senior Section Engineer/Works/ Quarters,
South Western Railway,
Hubballi.

Sir,
Sub: Testing of Cubes.
Ref: Your letter No. 30/Qrs/RPF Barrack/RDN. Dated: 21-05-2018.
ruction of RPF barrack for women constable at Hubballi.

*Name of work: Hubballi Division-Hubballi Const
LOA No. H/'W.148/1 \’/24/2016/02/HQ/W5 dated 15.09.2017. Agency: Shri. Ramdas Naik_

With reference to the above the following are the test results of C.C Cubes supplied by you to our

laboratory.

I. Size 150 X 150 X 150mm. *Mix: M25
| SI. | Identification '] *Date of Date of Compressive Average Value l
/ No | Casting Testing | Strength, N/mm? N/mm-~
1| Nl | 24-04-13 22-05-18 3505 |
2| do- [ "do- | do- 35.21 35.02
30 do- [ do- | do- ] 48 [
the existing laboratory condition)

Note: 1) Test is conducted as per IS: 3 16-1978 (With
2) Acceptance criteria for 28 days strength f, + 4N/mm?

*As furnished by the client

-

\ A (-
| i

r ! y | J"1 (“/
:p\)\\'% ‘.F :i\,\-"\ v v (
Dr. S. S. Quadri A
- Registrar

Gurunath Kampli
Staff in charge H.O.D, Dept Civil Engg
r;)V'

~/

oy,



L T |
Inl.r Univertil WU Collmge Campin URRAL || 580 14

ol O8.237897) §ax 1‘(;‘1‘_-,')314.;“".'

SCHOOL OF CIVIL & ENVIRONMMENTAL ENGINEFRING

CONSULTANCY CF1L
GST No. 29AACAKO702M TV Customer 65T No.
No R RECEIPT] Date

[
W Na

Received from M/s. . 'y L . A

\ ! /
A = Y ,l{;. | S 'IL -

the sum of Rupees : [ [

!
R ( A,

Cash/ Cheque/ DD

Testing of Testing of Soil 1 K

7 Coarse Aqq. 0 Water (Construction) | O NOT test ‘,

3 Fine Aqgq. 0 SBC | O SPT test |

O Ballast O Atterbergs Limit 0 Consolidation test 2

3 Road metal 0 C & ¢ Values 0 Unconfined =

3 (ement 0 OMC & MDD Compression test .

3 Bricks | O (BR value O Triaxial Shear test \

7 Tiles 0 Sieve analysis 3 Structural Design "
./;\—Eebts, 0 Specific Gravity 0 Feasibility &

7 Blocks A (lassification Stability reports |

3 Pavers 0 Swelling Pressure |3 Con. Mix-design i

73 Steel, 0 Free Swelling Index | O Third party {

3 Stoneware Pipe 0 Permeability inspection ;

73 Water (drinking) | O Plate load test 3 Other Services

TOTAL Rs. Poiis
SGST@9% |
(GST @ 9%
Site Visiting Charges ~
GRAND TOTAL Rs. _, ,
Recéive('s Signature

|
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")' lrL Technological
" \ University
KLE TECH | Creating Value
S e Leveraging Knowledge...

B.V.B. College Campus, Hubhalli-580 031 Karnataka State
Consultancy Cell, School of Givil & Environmental Engineering

Ref! KLETU/Civil/CCR/143

To

Neishi Infratech
l'nginccring Contractors,
Bangalore.

NI
Sub: Testing of C C Blocks.
Ret: Your letter No. Nil.

Date: 25-04-2018

Dated: 24-05-2018.

Staft'in charge H.O.D, Dept Civil Engg

v

) 4

-
With reference to the above the following are the test results of RCC Blocks supplied by you to our
laboratory.
I. Size: 400 X 200 X 150mm.
Sl Identification | Dry Compressive
No. Strength, N/mm?
L Nl 3.09
2 | -do- 3.52
S -do- 2.75
;.751279:7-41003(7 200 X 100
S ' Identification Dry Compressivg
~ | No. | Strength, N/mm?*
~ 1 Nl | 278
[2 -do- | B )
30 o -
{ ’ - ) p =) '.’_\'/\' L{\\‘
T S e LA, -
Dr. M V. Chitwadagi Dr. S. 8. Quadri 2 MNTEN

} Rc;gis'tll"zﬂ:'
C 759) sty 4434 |
)Zqzwa%
Go »C ol s

6/s3 / Ser'§

Phone *0836-2378222

Working hours : 9,30 am to 5 00
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VI College Campus, HUBBALLI-580 031
o ORY6.2378227 Fax  0BI6-2374085

SCHOOL OF CIVIL & ENVIRONMENTAL ENGINEERING

CONSULTANCY CELL
GST No. 29AACAK9702AYZV Customer GST No., ;
w108 RECEIPT  oe 2(7/e/ /17
[ ¢ ) 1
Who | L/ |
Received from M/s. |
’ { ) i !
the sum of Rupees Ve
' ™) | 0y
k:a_s_h,,\hoque/ DD — - o= o L Y O BT TS SeER = T e~ - —
Testing of Testing of Soil w Rs.
7 Coarse Aqgg. 0 Water (Construction) [ NDT test
7 Fine Agg. 0 SBC O SPT test -
7 Ballast O Atterbergs Limit O Consolidation test | ®
3 Road metal 0 C & ¢ Values 0 Unconfined
3 (ement 0 OMC & MDD Compression test
3 Bricks 0 (BR value O Triaxial Shear test
2 Tiles O Sieve analysis O Structural Design
-3 Cubes, 0 Specific Gravity O Feasibility & ;
__Blecks 0 (lassification Stability reports
3 Pavers 0 Swelling Pressure | O Con. Mix-design
3 Steel, O Free Swelling Index | O Third party
3 Stoneware Pipe 0 Permeability inspection |
3 Water (drinking) | O Plate load test 0 Other Services ;
TOTALRs. | / -,
SGST @ 9%
(GST @ 9% b
Site Visiting Charges AR
GRAND TOTAL Rs. L1 (L Cco

P

Receiver’s §j




VRN INFRASTRUCTURE

Office 1™ Noor. Vinayak Complex, Opp Town Hall J C Nagar, Hubli

Mobile: 191-9742911391/0830 1158717 I'manl. vipayramanathnayab wemail

Date: 19.02.2020

CRE

To.

The Principal,

Civil Engineering Division,
KLE Technological University (B.V.B College )
Vidyanagar-Hubballi.

Subject: Proof Checking of the Railway Officers Club House for South Western Railway

Dear Sir,

I have submitted structural design for Railway Officers Club House, which are to be proof
checked by college and the design report should submitted to south western railway along with the proof
check certificate from the college.

I request you to check the design and guide me if any correction needed to be done and provide me

proof check certificate as soon as possible. Kindly do the needful at the earliest.

L S
0
SR
Thank you, ?’(\
Regards, | =
h— L
(
for VRN INFRASTRUCTURE ‘ /7o ‘ . K\/\\j Qé
”~ " ! \ Q
PARTNER. | | =
Vijay Nayak Q\\
Managing Partner
/
f——

2REID



Ref: KLE Tech/Civil/CCR/1418 Date: 18-03-2020

To

VRN INFRASTRUCTURE
J.C. Nagar, Hubballi-580020.

Sir,
Subject: Proof check for the Railway officers club
Ref: Your letter No. Nil. Dated: 19-02-2020.

*Name of work: Proof Checking of the Railway Officers Cub House for South Western
Railway.

With reference to above, Proof check for Railway officers club is done. Please
find the enclosed report for the details of the analysis and modifications.

Thanking You,

Qﬁhﬂw>° /j%f%ggggp”O Qy

Basangouda Patil Shivaraj Halyal Dr. V.B. Patil
Staff in charge Coordinator, Consultancy Cell HoD, Civil dept
Recieved .

Ahui Qﬂ ( DCJZ\paﬂJ{:
. -J;,\ LU U c{ll’\

932846809
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KLE TRCH

BVIY College Gampus, HUBBALLI-580 031
lel - 0836-2378722 Fax . 0836-2374985

SCHOOL OF CIVIL & ENVIRONMENTAL ENGINEERING

CONSULTANCY CEL . ¢y ) A I -2 CE0C T
2.7

|P\-r- il .nwﬁr-

GST No. 20AACAK9702A12V Customer GST No. £ 4
o al » “ ) » / ’ J »
Noi_y ey iy RECEIPT  oate. |5/¢ 7/ 107
lJod [ ’g-’ 1
! WNo. : i
f "-\' ) -y ( \ : . iy - >
Received from M/s._;l_'\ M e _‘_’;’L’(‘_(\[’:f (L C 7/ Cr -
- J¢( N i, [fCLT, “
e pum of Rupees: F L Fef £ o lecs s oL
':7‘! l\«“ ([ _s{ ) -1(;,: ) 2
vl Lo od v Ly Newe 649 | by
Cash/ Cheque/ DD
Testing of Testing of Soil Rs.
7 (oarse Agg. 0 Water (Construction) | O NDT test
7 Fine Agg. 0 SBC O SPT test ll/e
7 Ballast O Atterbergs Limit O Consolidation test '
7 Road metal 0 (& ¢ Values 0 Unconfined f
7 (ement 0 OMC & MDD Compression test
7 Bricks 0 (BR value O Triaxial Shear test
3 Tiles 0 Sieve analysis A Structural Design
3 Cubes, 0 Spedfic Gravity O Feasibility &
7 Blocks 0 (lassification Stability reports
7 Pavers A Swelling Pressure |3 Con. Mix-design
7 Steel, O Free Swelling Index | O Third party
7 Stoneware Pipe 0 Permeability inspection
A Water (drinking) |0 Plate load test 01 Other Services
TOTALRs. | (/[ | /¢
SGST @ 9% 290 =
(GST @ 9% 2.0 1
Site Visiting Charges i
GRANDTOTALRs. | (o[ ', ) /= <
Receiver’s Signature

Y P ———



From,

M/s Haricons Engincers & Contractors
Shop No 01.3rd Floor,'D' Block.

Shindhe Complex,Neeligin Road,

NCM HUBLI - 580029.

Tellphone No.0836-2258225

To,

Department of Civil Engineering,
BVB College of Engineering
Vidyanagar, Hubli,

Sub: Requesting for Testing of Materials.

Respected Sir,

H

ARICINS

Engineers & Contractors

As per above subject we request you to conduct test for Steel, Sand .Cement (43 grade
zuari),Design mix M20,M25 and M 30 for the work “Water Supply Scheme to Badami, Kerur
towns and I8 enroute villages from Almatti Reservoir as source Package 1 (KUWSDB/2019-

20/WS/WORK_INDENT2494)". Kindly daithe ficedful.

Thanking You,

Youps anhlull)
for NS

7 Vi {5 mwzsagw@\g ACTOR:

Managing Partne

<y



Ref: KLE l'cch/(‘ivil/('('R/l485 Date: 26-05-2020

o,

Ihe Assistant Executive Lngineer
KUWS & DB, Sub Division,
Bagalkot.

Sir,

Sub: Mix Design for M20 Grade Conerete,

Ret Your letter No Nij|. Dated: 05-03-2020.

“Name of work: Water Supply Scheme to Badami, Kerur towns and 18 enroute vi|
Reservoir as source Package | (KUWS[)B/2()I‘)—02/\VS/WORKHINl)llN'l'Zd‘)d)

ages from Almatti

The trial mix was designed and Tdays strength tests were condu

supplied by you at our laboratory, Followings are the details of mix design for M2¢ Grade concrete.

A Test Results of Materials Supplied
I. Cement: Zauri OpPC 43Grade Cement.

Specific gravity = 2.98
2. River Sand.

1. Specific gravity = 2.66

2. Water Absorption, in% = 1.16

3. Free surface moisture, in % = Nil

4. Grading Zone of Sand = I

3. 20mm down size Aggregate

l. Specific gravity = 2.69

2. Water Absorption, % = 0.25

3. Free surface moisture, in % = Nil.

B. Mix Proportions Recommended for M2

Target mean Strength = 26.60N/mm?

Designed Cement Content = 350kg/m’
Slump Value observed = 80mm

*Admixture: Fosroc Conplast SP430 DIS

0.50% by wt of cement & GGBS together.
Mix Proportion by Weight per cum of Concrete,

f _Waménr River Sand mw
| i o L 2011)111(179\\{57@19 [

048 | L B 3.28 1
‘ ;]@ER,‘L 350K¢g

ERIETT R

C. Results of Trail Mix-Compressive Strength in N/mm? (Average of 3 samples)
. At 7 days At 28 days l :
19.97 27.87

|
-

*As i‘urnishédAbﬁBLTclicm.

o 20
(ke = v

Shashwath M. N,

Shivaraj Halyal
Staff in charge

Dr. V. B. Pyl
Coordinator, Consultancy Cel|

HoD, Civil depy

™~

[ =7

cted on the samples using material
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GST No. 29AACAK9702A1ZV

SCHOOL OF CIVIL & ENVIRONMENTAI. ENGlNEERING
CONSULTANCY CELL

Customer GST No.:

){F'JF’”

;/,,l
___Z€

Date f//’, {/’/i

No.: 1880 RECEIPT
WNo. : [y ’—J
Received from M/s. : 17//1 Ay (€l 4)71:/ (:'355___
/r:)J)K (. JO2 ’Kr(r?? ~l//cL( ’nf('f: (o]
the sum of Rupees : Q&,L((.\ {ccin -1(f/r crCoor et
.’-’) | ,(!(l'w_\_l‘(((uj (vl'\}" l"f-i'ﬁ“ LY i by
Cash/ Cheque/ DD )
Testing of Testing of Soil Rs.
{;LE\m‘s‘E'Agg. 0 Water (Construction) | O NDT test
(0 Hne-Ayg. 0 SBC O SPT test |
O Ballast 0 Atterbergs Limit 0 Consolidation test | ©2
0 Road metal 0 ( & ¢ Values 0, Unconfined
0 Cement 0 OMC & MDD Compression test ‘
0 Bricks 0 (BR value O Triaxial Shear test !
0 Tiles 0 Sieve analysis 0 Structural Design
3 Cubes, 0 Specific Gravity 0 Feasibility & |
O Blocks 0 (lassification Stability reports
O Pavers 0 Swelling Pressure (P_a_CQn_Mix-design
[ 0 Stel A Free Swelling Index | O Third party
O Stoneware Pipe O Permeability inspection
3 Water (drinking) | O Plate load test 0 Other Services |
TOTAL Rs. | S LBt T
SGST @ 9% 1250 ~
6T@% | |-, .,
Site Visiting Charges o
GRAND TOTALRs. | , - C /7~
L.
(T

Receiver's Signature



Cell No.: 9902691309

e, PATIL ENGINEERS & CONTRACTORS
/:..m

Soil Investigation and Clvil Works -
H.No. 58, Behind Ganapathi Temple, Shrinagar, Unkal, HUBL| - 580 031

e ——————en,

( }(‘f/'(\\\

To, Date: 03-12-2019
Principal

BVB Institute of Technology

Vidya Nagar Hubli-30,

Sub: Testing of Soil Samples,

Ny Project Name: GEOTECHNICAL INVESTIGATION FOR LONDA-HUBLI SECTION
PROVISION OF RDSO STANDARD FOOT OVER BRIDGE WITH RAMP AT
KAMBARGANVI STATION YARD(3.0Mx28.0m)

Respected Sir,
With respect to the above subject, we request you to please conduct the
following test for the Soil Samples and Report for the same.

Requirements. _

C & phi values 1h

Dry density \

Specific Gravity ¢ U

Grain size Analysis L o
Atterburg’s limits 2 P

Type of soil ' T
SBC Calculations Fo e » % _ /
s ~ g Y

N U e w =

The Soil sample is also being sent along with the letter, kindly do the needfu]

Enclosed : a) 4.0m sample (trial pit)

o

/
Thanking You }\Tuwot“j
| P~
fon o
Yours Faithfully
Patil Engineers & Contractors,



" | [ { l l<‘ TO(hno'oRical I-||hf'| kieawn
: 4

«Universit Y BV B College of Engineering i Terhnology
11y Vah

TECH Consultancy Gell, 8chool of Civil & Favitonmantal nginaaring

— e — - e ———————————

Ret K1 ETUCNIICCR 1046 Dated: 181 2019

Y

PATIL ENGINEERS & CONTRACTORS
Soil Investigation and Civil Works,
Unkal. Hubli,

Sir,

Sub: Testing of Soil

Ref: Your letter No. Nil. Dated: 03-12-2019,

*Project: GEOTECHNICAL INVESTIGATION FOR LONDA-HUBL] SECTION PROVISION

OF RDSO STANDARD FOOT OVER BRIDGE WITH RAMP AT KAMBARGANV] STATION
YARD (3.0Mx28.0M) (4.0M Sample trig| pit)

fSl. No. | Test parameter

G ozné ction Test,

| (Modified Proctor Test)
I i) Maximum dry density, t/m®
| ii))Optimum Moisture Content,%
T‘ Sieve Analysis
! |'1) Gravel, %
/ 2 l\ 1i) Sand, %
. i) Silt, %

[ _iv) Clay, % - 4060 20 C‘D}%’j”’
= Alterberg’s Limits

i) Liquid Limit Wi, %
3 r i) Plastic Limit Wp, %
| iii) Shrinkage Limit W,, %
‘ 1v) Plasticity Index Ip, %
Shear Test.
1) “C” value in kg/em?

2)°" value in Degree.

—_—

Classification of Soi]
*As furnished by the client

67%},’/\;, < D2\ @&D-Luij; 931319

e
Dr. 8.5, Quadri Shivaraj Halyal Dr.M.v. Chitawadagi
Staff in charge Coordinator, Consultancy Ce|| HoD, Civil dept

Bhoomaraddi College Campus,
valli RN NI K avenbaiia

Working hours : 9.30 am ta 5 00 nm



KLE s BVB College Campus, HUBBALLI-580 031

mewor | __m.,ug.l.f: e Tol.: 0836-2378222 Fax : 0836-2374985
SCHOOL OF CIVIL & ENVIRONMENTAL ENGINEERING
CONSULTANCY CELL | S——
GST No. 29AACAK9702A1ZV Customer GSTNo,:
no: 1623 RECEIPT Date:AlJ_‘;[’/v:iLL__

| W.No.:[”'L['[
Received from M/s. /o o L f o B LI L o Ll gt

(L4« { ' !/T + , /‘. ---wi:)j-—-—--ﬁ———— —
thesumof Rupees :_ 1 . ., '} ,f/ ¢ (! far £ .
' —t ./k < - e £ ) =7 by
Cash/ Cheque/ DD |
Testing of Testing of Soil Rs.
3 Coarse Agq. 0 Water (Construction) | O NDT test
3 Fine Aqg. 0 SBC O SPT test i gt
7 Ballast / | O Atterbergs Limit 0 Consolidation test P S
0 Road metal 0 (& ¢ Values 0 Unconfined !
0 (ement /[ |0-OMC & MDD Compression test
7 Bricks 0 (BR value O Triaxial Shear test ,'
7 Tiles (9 Sieve analysis O Structural Design :
a3 Cubes, 0 Specific Gravity O Feasibility & ’
3 Blocks /| 0 (assification Stability reports .
3 Pavers - | O Swelling Pressure A Con. Mix-design ,J
7 Steel, 0 Free Swelling Index | O Third party
0 Stoneware Pipe 0 Permeability inspection
0 Water (drinking) | O Plate load test 7 Other Services
TOTAL Rs. -
) SGST @ 9% 2 1/
(GST @ 9% > [
Site Visiting Charges 3
GRAND TOTALRs. | |
f £ '( £
r, f
Receiver’s Signature

——
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Ref: KLE Teeh/Civilcery/1 514 Dated: 21-03-2020

To,
Sri. Ajeet G, Anegundi
Market Road, Navalgund.

Sir,
Sub: Testing of Soil
Ref: Your letter No. Nil. Dated: 16-03-2020.

*Project: Construction of Building at Market Navalgund in CTS No. 1743+1769/A1,
1769+1743/A2 1743+1 769,1744,1743/B2.

With reference to the above, following is the test results of soil sample collected from your
site at Navalgund.

Depth at which Bulk Cohesion | Angle of shearing | Safe Bearing |
Pit/Location sample is density " resistance ‘¢’ in Capacity in *I
collected, inm. | y’ ¢m’ t/m> Degree t/m* |
1 3.40 1.72 1.22 18 10.38 \ i
2 3.60 1.73 1.25 19 10.98 ‘\
3 3.50 1.75 123 18 10.12
4 3.80 1.74 1.21 18 10.02
*As furnished by the client
0
©
Y]
" & e b
w- i
‘Bapugoudd Biradar 3\\2.\30 Shivaraj Halyal Dr. V.B. Patil

Staff in charge Coordinator, Consultancy Cell HoD, Civil dept
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I'\L. University BVB College Campus, HUBBALLI-580 031

Creating Vahse

(o] e Tel: 0836-2378222 Fax - 0A36-2374985
SCHOOL OF CIVIL & ENVIRONMENTAL ENGINEERING
CONSULTANCY CELL
GST No. 29”}(&\!9{02!1“ Customer GST No. :
M. 1I3¢ RECEIPT  oae: 2C/-2[72¢7¢
WNo. :| | 5 (L

Received from M/s. : -3‘, ,”)(‘Cr( ({ /\))C/E;((;[cfy
mevisee! ¥eeod, Mewadged 2.

C o
the sum of Rupees 24ty Ah e e i e
| ] Gsfoe
L ! % by
Cash/ Cheque/ DD
Testing of Testing of Soil Rs.
3 Coarse Agg. 0 Water (Construction) | O NDT test " -
3 Fine Agg. (s O SPT test o000 - &1
O Ballast O Atterbergs Limit O Consolidation test
O Road metal 0 (& ¢ Values 0 Unconfined
3 (ement 0 OMC & MDD Compression test
0 Bricks 0 (BR value O Triaxial Shear test
3 Tiles O Sieve analysis O Structural Design
O Cubes, 0 Specific Gravity O Feasibility &
3 Blocks 0 (lassification Stability reports
O Pavers 3 Swelling Pressure 0 Con. Mix-design
0 Steel, 0 Free Swelling Index | O Third party
O Stoneware Pipe O Permeability inspection
0 Water (drinking) | O Plate load test 0, Other SENI’CES > I
i l‘ iy ."] y~ {
TOTALRs. | £/0 ) © .
SGST @ 9% 2Ly = AN
(GST @ 9% & ity s Y
Site Visiting Charges —
GRAND TOTALRs. | <7 ) ~( -< &
€ ) VAN }76 D) N OL €5
“19foree KT
Receiver’s Siéqatu_re
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. | Mobile : 9972791965

GANGADHAR G. BIRAJDAR
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To,

GANGADHAR G. BIRAIDAR
Unkal, Hubball;.

Sir,

Sub: Testing Bitumen,
Ref: Your letter No. Nijl. Dated: 20-03-2020

With reference to
laboratory,

1. *SDBC-II

| SI.No J Test Parameters Results
‘ *Sample-1 *Sample-2
Kagi Hosahalli Hosahalli
13/3/20 14/3/20.

Bitumen Extraction, % 448

*As furnished by the client.
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ivaraj Halyal h

ivaraj Halyal
Staff in charge Coordinator, Consultancy Cel|

Date: 21-03-2020

the above following is the test result of Bitumen samples sent by you to our

v
Dr. V.B. Patil
Head, School of Civil Engg



BVB College Campus, HUBBALLI-580 031
Tel.: 0836-2378222 Fax : 0836- 2374985

C’KLEﬁm%ﬂ
SCHOOL OF CIVIL & ENVIRONMENTAL ENGINEERING
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Testing of Testing of Soil Rs.
2 Coarse Agq. 3 Water (Construction) [ O NDT test
A Fine Agg. a SBC O SPT test
3 Ballast O Atterbergs Limit 0 Consolidation test
7 Road metal 0 ( & ¢ Values 0 Unconfined
3 (ement 7 OMC & MDD Compression test
3 Bricks 7 (BR value 0 Triaxial Shear test
3 Tiles A Sieve analysis 0 Structural Design
A Cubes, 0 Specific Gravity 0 Feasibility &
7 Blocks A (lassification Stability reports
a Pavers 1 Swelling Pressure 0 Con. Mix-design
0 Steel, A Free Swelling Index | O Third party
O Stoneware Pipe 1 Permeability inspection
0 Water (drinking) 1 Plate load test 0 Qther Services 2 e« _
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